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IHCTpYyKUiAa Npo 3acTocyBaHHA nikapcbkoro 3acoby abo iHpopmauia Npo 3acTtocyBaHHA
nikapcbkoro 3acoby, 3aTBepaXeHa 3rigHO 3 HOPMaTUBHUMMW BUMOTraMun KpaiHv 3anaBHuKa/
BupobHuka abo KpaiHw, perynatopHui opraH AKOI KepYETbCA BUCOKMMU CTaHZapTamu
AKOCTI, WO BigNOBIfaldTb CTaHAapTam, pekomeHposBawum BOO3, T1a/abo 3rigHo 3
pe3ynbTaTamn KniHiYHMX BunpobyBaHb, BUKNageHa MOBOIO BiANOBIAHO A0 BUMOT LWWOAO
MOBM, BU3HaueHmx ab3auom Apyrum YacTUHWM TPeTboi CcTaTTi 26 3akoHy Ykpaiuu «[1po

3acagv Aep>KaBHOI MOBHOI NONITUKU®,

Jlo PeecTpauiiinoro nocBiguenns
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BAMOramu Kpaiuu 3aABHWKka/BupobHuka abo KpaiHW, perynaTopHuil OpraH AKOi KEPYETbCA BUCOKMMMW CTaHAAPTaMM AKOCTI, WO BiANOBiAawTh
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Elaprase 2 mg/ml concentrate for solution for infusion
idursulfase

¥ This medicine is subject to additional monitoring. This will allow quick identification of new safety
information. You can help by reporting any side effects you may get. See the end of section 4 for how
to report side effects.

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor, pharmacist or nurse.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet.

What is in this leaflet:

What Elaprase is and what it is used for

What you need to know before you use Elaprase
How to use Elaprase

Possible side effects

How to store Elaprase

Contents of the pack and other information
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1i What Elaprase is and what it is used for

Elaprase is used as enzyme replacement therapy to treat children and adults with Hunter syndrome
(Mucopolysaccharidosis IT) when the level of the enzyme iduronate-2-sulfatase in the body is lower
than normal, helping improve the symptoms of the disease. If you suffer from Hunter syndrome, a
carbohydrate called glycosaminoglycan which is normally broken down by your body, is not broken
down and slowly accumulates in various organs in your body. This causes cells to function
abnormally, thereby causing problems for various organs in your body which can lead to tissue
destruction and organ malfunction and failure. Typical organs where glycosaminoglycan accumulates
are spleen, liver, lungs, heart, and connective tissue. In some patients glycosaminoglycan accumulates
also in the brain. Elaprase contains an active substance called idursulfase which works by acting as a
replacement for the enzyme that is at a low level, thereby breaking down this carbohydrate in affected
cells.

Enzyme replacement therapy is usually administered as a long-term treatment.

2. What you need to know before you use Elaprase
Do not use Elaprase:
If you have experienced severe or potentially life-threatening allergic-type reactions to idursulfase or

any of the other ingredients of this medicine (listed in section 6) and these cannot be control
appropriate medical treatment.
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Warnings and precautions
Talk to your doctor or nurse before using this medicine.

If you are treated with Elaprase you may experience side effects during or following an infusion (see
section 4 Possible side effects). The most common symptoms are itching, rash, hives, fever, headache,
increased blood pressure, and flushing (redness). Most of the time you can still be given this medicine
even if these symptoms occur. If you experience an allergic side effect following administration of
this medicine, you should contact your doctor immediately. You may be given additional medicines
such as antihistamines and corticosteroids to treat or help prevent allergic-type reactions.

If severe allergic reactions occur, your doctor will stop the infusion immediately, and start giving you
suitable treatment. You may need to stay in hospital.

The nature of your genotype (a genetic make up of all active genes in human cells, which determines
one’s specific, individual characteristics) may influence your therapeutic response to this medicine, as
well as your risk of developing antibodies and infusion-related side effects. In individual cases, so-
called ‘neutralising antibodies’ may develop, which may diminish activity of Elaprase and your
response to treatment. The longer term effects of antibody development on response to treatment have
not been established. Please consult your doctor for additional information.

Other medicines and Elaprase

There is no known interaction of this medicine with other medicines.

Tell your doctor, pharmacist or nurse if you are taking, have recently taken or might take any other
medicines.

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor or pharmacist for advice before taking this medicine.

Driving and using machines
This medicine has no or negligible influence on the ability to drive and use machines.
Elaprase contains sodium

This medicine contains 0.482 mmol sodium (or 11.1 mg) per vial. To be taken into consideration by
patients on a controlled sodium diet.

3 How to use Elaprase

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

This medicine will be given to you under the supervision of a doctor or nurse who is knowledgeable
in the treatment of Hunter syndrome or other inherited metabolic disorders.

dilution this medicine is given through a vein (drip feed). The infusion will normally 1
3 hours and will be given every week.
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Use in children and adolescents

The recommended dosage in children and adolescents is the same as in adults.
If you use more Elaprase than you should

There is no experience with overdoses of this medicine.

If you forget to use Elaprase

If you have missed an Elaprase infusion, please contact your doctor.

If you have any further questions on the use of this medicine, ask your doctor or nurse.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

Most side effects are mild to moderate and associated with the infusion, however some side effects
may be serious. Over time the number of these infusion-associated reactions decreases.

If you have problems breathing, with or without bluish skin, tell your doctor straight away and
seek immediate medical assistance.

Very common side effects (may affect more than 1 in 10 people) are:

. Headache

. Flushing (redness)

. Shortness of breath, wheezing

. Abdominal pain, nausea, vomiting, frequent and/or loose stools

. Chest pain

. Hives, rash, itching, redness of the skin

. Fever

o Infusion-related reaction (see section entitled “Warnings and precautions™)

Common side effects (may affect up to 1 in 10 people) are:

. Dizziness. tremor

. Rapid heartbeat, irregular heartbeat, bluish skin

. Increased blood pressure, decreased blood pressure

. Difficulty breathing, cough, low oxygen levels in your blood

. Swollen tongue, indigestion

. Pain in the joints

. Infusion-site swelling, swelling of the extremities, facial swelling

Uncommon side effects (may affect up to 1 in 100 people) are:
. Quickened breathing

Side effects for which frequency is not known (cannot be estimated from available data) are:
. Serious allergic reactions

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any [po: si |
effects not listed in this leaflet. You can also report side effects directly via the natio e
\y' .-J.. , Hir w00 ;‘j‘:‘\a;r
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system listed in Appendix V. By reporting side effects you can help provide more information on the
safety of this medicine.

5. How to store Elaprase
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton after EXP. The
expiry date refers to the last day of that month.

Store in a refrigerator (2°C — 8°C)

Do not freeze

Do not use this medicine if you notice that there is discolouration or presence of foreign particles.

Do not throw away any medicines s via wastewater or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6.  Contents of the pack and other information

What Elaprase contains

The active substance is idursulfase, which is a form of the human enzyme iduronate-2-sulfatase.
Idursulfase is produced in a human cell line by genetic engineering technology (it involves the
introduction of genetic information into human cells in the lab, which will then produce the desired
product).

Each vial of Elaprase contains 6 mg of idursulfase. Each ml contains 2 mg of idursulfase.

The other ingredients are Polysorbate 20, sodium chloride, dibasic sodium phosphate, heptahydrate,
monobasic sodium phosphate, monohydrate and water for injections.

What Elaprase looks like and contents of the pack

This medicine is a concentrate for solution for infusion. It is supplied in a glass vial as a clear to
slightly opalescent, colourless solution.

Each vial contains 3 ml of concentrate for solution for infusion.
Elaprase is supplied in pack sizes of 1, 4 and 10 vials per carton. Not all pack sizes may be marketed.
Marketing Authorisation Holder

Shire Human Genetic Therapies AB
Vasagatan 7

111 20 Stockholm

Sweden

Tel: +44(0)1256 894 959

E-mail: medinfoEMEA @ shire.com
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Manufacturer

Shire Pharmaceuticals Ireland Limited
Block 2 & 3 Miesian Plaza

50 — 58 Baggot Street Lower

Dublin 2

Ireland

This leaflet was last revised in

This medicine has been authorised under “exceptional circumstances”. This means that because of the
rarity of this disease it has been impossible to get complete information on this medicine.

The European Medicines Agency will review any new information on the medicine every year and
this leaflet will be updated as necessary.

Other sources of information

Detailed information on this medicine is available on the European Medicines Agency web site:
htip://www.ema.europa.cu. There are also links to other websites about rare diseases and treatments.

This leaflet is available in all EU/EEA languages on the European Medicines Agency website.

The following information is intended for healthcare professionals only:
Instructions for use, handling and disposal

1. Calculate the total dose to be administered and number of Elaprase vials needed.

[

Dilute the total volume of Elaprase concentrate for solution for infusion required in 100 ml of
sodium chloride 9 mg/ml (0.9%) solution for infusion . It is recommended to deliver the total
volume of the infusion using a 0.2 um in line filter. Care must be taken to ensure the sterility of
the prepared solutions since Elaprase does not contain any preservative or bacteriostatic agent;
aseptic technique must be observed. Once diluted, the solution should be mixed gently, but not
shaken.

3. The solution should be inspected visually for particulate matter and discolouration prior to
administration. Do not shake.

4, It is recommended that administration is started as soon as possible. The chemical and physical
stability of the diluted solution has been demonstrated for 8 hours at 25°C.

5. Do not infuse Elaprase concomitantly in the same intravenous line with other medicinal
products.

6.  For single use only. Any unused product or waste material should be disposed of in accordance
with local requirements.
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Jlncrok-sraaaum: Indopmauis 115 KopucTyBaya
Enanpasa 2 mr/ma

KOHIIEHTPAT /1151 PO34HHY A1s iHdy3iii
i1ypcyabdasa

¥V Leit nikapebkuil 3aci0d niuisrae 104aTKOBOMY MOHITOPMHTY, LIO JO3BOJMTH IBHJIKO BHSBHTH
HOBY IH(opMmauito moao Ge3nexu. Bu MoxkeTe I0MOMOrTH, MOBIAOMHBIIK TIPO Oyab-sKi MOKIHBI
no6iuni eextu. [uB. kineun Po3ainy 4 sk nosinomisti mpo nobiyHi peakil.

Ilepea 3acrocyBaHHsIM 1aHOro JiKapchbKoro 3acofy YBajskHO TNPOUHTAlTe Lell JHCTOK-
BKJIAJIHIL, OCKiIbKH BiH MiCTHTL BaxuiuBY iHdopMauiio s Bac.

— 36epiraiite ueii nucrok-BrIaaui. Moxmso, Bam noTpibHo Gy/1e 3BepHYTHCS 10 HBOTO LIE pa3.
— Sxmo y Bac BuHHKIM Oyab-fiKi JOAATKOBI MHTaHHS, 3BEPHIThCA 10 Jiikaps, dapmaiesra abo
MEJICECTPH.

— Ile#t mpenapar npusHaueHuii ocobrcrto Bam. He nepenaBaiite ioro iHmmm ocobam. Bin Mosxke
3aBJIaTH 1M LIKO/AM, HABITh AKIIO CUMIITOMH X 3aXBOPIOBAHHSA 1MOAIOHI 10 Bammx.

— Slkwmo y Bac € Oyab-aki moGivHi peakiii, 3BepHiThes 10 Bamoro nikaps, ¢gapmauesra ado 0
mencectpu. Lle Briatoyae Oyap-siki MOKIMBI 1MOOMHI peakiii, He MepesideHi B bOMY JIHMCTKY-
BKJIA/IMIIII.

[1{o € B ubOMY JINCTKY-BKJIAAH 111

1. Illo Take Enanpasa i s 4oro BoHa 3aCTOCOBY€ETHCS

2. Illo Bam noTpidHo 3HaTH nepen 3actocyBanHsaM Enanpasu
3. Sk 3actocoByBatn Enanpasy

4. MosnuBi noGiuHi peakuii

5. Sk 30epiratn Enanpa3y

6. BmicT ynakoBkH Ta iHIna iHpopmalis

1. Illo Take Enanpasa i 415 4oro BoHa 3aCTOCOBY€EThCSH

Enanpasa BMKOpHCTOBYETbCA B SIKOCTI 3aMicHOI ()epMEHTHOI Teparmii Ui JIKyBaHHS JiTel i
aopoenux i3 cunapomom Xantepa (Mykononicaxapuao3 II), npu piBHi ¢epmenTty inyponar—2-
cyiab(arasy B OpraHismMi HX4Ye HOPMH, UIA TOKpALIEHHS CAMOTOMIB XBopobOu. Skmo Bu
CTPAK/AETE HA CHHAPOM XaHTepa, BYIJIeBOJ, SKMH HA3HBAE€ThLCS MIIKO3aMIHOIIIKAH, IO 3BUYAHHO
po3ienoeTbes y Baiomy opranisMi, He pO3IIEIUIIOETHCS 1 MOBUIBHO HAKOMHMYYETHCS Y PI3HHX
opraHax Bamoro opranismy. lle npu3BoauTe 10 NOpyweHHs QYHKUIOHYBAHHS KIITHH, IO
CIIPHYMHSAE NMOPYLIEHHs Pi3HUX OpraHiB y Bamomy opranismi, 1110 Moe NPH3BECTH 10 PYHHYBAHHA
TKaHHH, a TAKOXK MOpYIIeHHA QyHKIIH Ta BiiMoBH opraHiB. TUNOBI opraiu, B SKHX HAKOMUYYETHCS
TJIIKO3aMiHOTJliKaH, — cejle3iHka, neviHka, JereHi, cepue i criojyyHa TKanuHa. Y AESAKMX XBOPHX
IJIIKO3aMiHOTJIIKAH TaKOK HAKONMYYeThesi Y MO3Ky. Enanpasa MicTuThL Ailouy pedoBMHY —
inypeyabgasy — axa 3aMminse hepMeHT, piBeHb SKOI0 € HEJJOCTATHIM, PO3LIEILIIOIYH i BYIJIeBOIHM
B YpaKEHHUX KJIITHHAX.

®epMeHTHO3aMICHa Teparis 3a3BMYail IPU3HAYAETHCS U1 TPHBAJIOTO JIIKYBAHHS.

2. lllo Bam noTpiGuo 3uaTu nepex 3acrocysanusm Enanpasu

He 3acrocoByiiTe Enanpa3sy:

Akmo y Bac Bunukin cepitosni abo noreHiiino HeGe3neuni wis ®UTTs peakuii anepriyHoro THITY
10 imypeynboasu, abo 10 Oyab-AKHX JONOMIKHIX PEYOBHH JaHOTO JIKapChKOro 3acoby (3a3HaueHi
y Po3nini 6), i ix He MOXHa KOHTPOJIFOBATH 3a AONIOMOrOO BIAMOBIAHOTO JiKYBaHHS.

OcobauBocTi 3acTocyBanHs i 3ax01u 0e3nexH

Sxwo Bu npuiimaere Enanpasy, y Bac mMoxkyTh BHHHKHYTH MoGiuHi peakuii min
indysii (mB. Po3nin 4 « Moxcausi noGiuni eghexmu»). HaiinommpeHilmumMu cuMnTon
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BUCHIIaHHS, KPONMB SHKA, JIUXOMAHKA, TOJOBHMIH OUlb, MiABUILIEHUH THUCK | NPHUIUIMBA KPOBI /10
06;myys. Hapith $IKIIO 1li CHMITOMM BMHMKAIOTh, Y OLIbIIOCTI BMmaakis Bam Bce me moxua
BUKOPHCTOBYBATH JiaHH# mnpenapar. Skmo y Bac BuHnkia aneprivda no®iuna peakuis mnicis
NpU3HAYEHHS LBOTO mnpenapary, Bam HeoOXinHO HeraiiHO 3BepHyTHCs 10 Jikaps. [is nikyBaHHs
abo 3anobiraHus peaxiii anepriyHoro Tummy Bam MOXyTh NPU3HAYMTH JI01ATKOBI TiKapehKi 3acobm,
TaKi K aHTHTICTaMIHHI penapaTn abo KOPTUKOCTEPOiH.

[lpu BMHMKHEHH] rocTpoi anepriyHoi peakuii Baw fikap Mae HeraiiHo 3ynmuHuTH iHQY3ilo iHanaTh
HeoOXiaHy MeauuHy nonomory. MosmBo, Bam HeoOXxinHo Oy/ie 3a1MIIMTUCE Y JIiKapHi.
Ocobnusocti Bamoro reHotuny (CyKynmHiCTh BCIX aKTMBHHMX TE€HIB Y JIOACHKMX KIITMHAX, IO
BHU3Haya€ creundivni, iHAMBILYyanbHi XapaKTEPHCTHKH JIOJMHM) MOJKE BIUIMBaTH Ha Bamy
BIANIOBIb Ha JiKyBaHHs JaHHM JIKapbKAM 3ac000M, TaK caMo SIK i Ha PpU3HK YTBOPEHHS aHTHTIN i
noB's3aHuX 3 HOY3iclo nobGiuHMX peakuiii. B OkpeMHX BHNAAKax MOXYTb YTBOPMTHCS TaK 3BaHi
"HelTpani3yioui aHTUTIIAa", AKi MOXKYTh 3MEHLINTH aKTHBHiCTH Enanpasu Ta Bamy peakiiio Ha
nikyBanHs. JloBroCTpOKOBHX e(eKTiB Bill YTBOPEHHs aHTMTL1 y BIiANOBimbL Ha JiKYBaHHS He
BCTAHOBIIEHO. Byaw nacka, mpokoHcynbTyiitecs 3 Bammm jikapem s OTPMMAaHHsS J0AaTKOBOT
iHopmarii.

Inwi nikapebki 3aco6u Ta Enanpasa

Hemae nanux npo B3aeMOZilo 1aHOTO JKapChKOTro 3acoby 3 iHIIMMH JIKapchKMMH 3ac00aMH.
Ilosinomte Baworo nikaps, dapmanesra abo MejcecTpy, sKio Bu mnpuiiMaere, HelonaBHo
npuiiMany abo naaHyere npuitMati Oyab-aKi iHII JTiKapehKi 3aco0H.

BarituicTs i rogyBanus rpyaaio

Skuo By Barithi, abo roayere rpyaaio, abo BBakaere, 10 MoKeTe OYTH BariTHoo, abo miaHyere
MaTH JUTHHY, TopajbTecs 3 Bammm mikapem abo dapmaueBrom mepea TWM, sk npuiimaty nei
niKapcbKuii 3acio.

Bnuins Ha 31aTHiCTE KepyBaTH aBTOMOOIIEM Ta BHKOPHCTOBYBATH MeXaHi3MH
Leit nikapcbkuit 3acib He Mae KOOHOTO YM Mae HE3HAUHWH BIUIMB Ha 34aTHICTh KepyBaTH
aBTOMOOUIEM Ta BHKOPHCTOBYBATH MEXaHi3MHU.

Enanpa3sa mictuth HaTpiil
Lleii mpenapar mictuth 0,482 MMoub Harpito (a6o 11.1 Mr) y duakoni. Lle noTpibHo BpaxoByBaTh
NauieHTam, 110 KOHTPOJIIOIOTh CIIOKUBAHHS HATPIO.

3. slx 3acrocoByBaTn Enanpa3sy

3aBkau 3acTOCOBYHTE LieH nikapchkuii 3aci6 came Tak, sk oro Bam npussauns Bam sikap. Skio
By He BneBHeHi, mopaabTech Ta nepeBipTe Npu3HadYeHHs pazoM 3 BammM sikapem.

Bu noBuHHI IpuiiMaTH 1aHKi npenapar nia HarusaoM Jikaps, abo MejcecTpH, AKi MalOTh JOCBi y
JiKyBaHHI cuHApoMy XaHTepa, abo iHIKMX MeTaboIMHUX pO3/aiB.

PekomenioBana n03a — indysis 0,5 mr (miB-minirpama) Ha KoxeH Kinorpam macu Tina. Ilepen
3acrocyBaHHsiM Enanpasa possoantees y 9 mr/mi (0,9%) po3unHy HaTpiio XI0pUay Als iHy3ii.
Ilicns posBeneHHs npenapaT BBOAMTBCA LUISXOM BHYTPIlIHBOBEHHOT iH(y3ii (KkparmensHo).
3BuuaiiHo iHQy3is TpuBae Big 1 10 3 rOAMH | NPOBOAMTHCS IOTHKHSL.

3acrocyBanns y aireii i miamiTkis
Jliapcrkuit 3aci6 3aCTOCOBYIOTh AITSM Ta MiUTITKAM B OIHAKOBIH 3 10POCTUMH 1031,
Sxwo Bu npuiinaau Enanpa3su 6isblue Hizk norpiono

Hemae nanux npo BUNaaky nepeao3yBaHHs JaHAM JiKapchbKHM 3ac060M.

Slxwo Bu 3a6yu npuiinsatu Enanpasy
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Axwo Bu nponyeruan indysito Enanpasn, Gya nacka, 38'sukitbes 3 Bawum nikapem.
Ao y Bac € 6yap-siki nojiaibiii 3aHTaHHs LOA0 3aCTOCYBAHHS 1IbOTO TIPENapary, 3BEPHITHCS J10
Bamoro nikaps a6o MejcecTpH.

4. Moxnsi nobiuni peakuii

Sk i Gynb-skuii nikapebkuii 3aci6, ueil npenapar Moke BUKIMKATH MOGIUHI peakilii,fiki, oaHax,
CIIOCTEPIraloThes HE Y BCIX MallieHTIB.

BitbwicTs noGiunmx peakuiii serki abo nomipHi 3a cTyneneM TAKKOCTI, Ta € iHpY3HHUMH, OJHAK,
NesKl 3 HHX MOXYTb OyTH CepHO3HMMH. 3 uyacoM KiIbKicTb MoB'szaHux 3 iH(ysielo peakiiii
3MEHILYEThCA.

Slxmo y Bac € npobaemn 3 auxanuam 3 aGo Ges LiaHo3y, Heraiino nosizomte Baworo jikaps i
HeraiHo 3BePHIThLCS 32 MeJHYHOIO 101IOMOT 010,

Hyxe yacTuMu noGIYHUMM peakilisMu (MOXKYTh BUHMKHYTH Oitbiu HiX y 1 3 10 mawieHTiB) €:

* FOJIOBHUIA OLIb;

* NIPUILTHBHY KPOBi 110 061144t (MOYepBOHIHHS);

* 3aIMIIKa, CBUCTHYE UXAHHS,

* OUIb y JKUBOTI, HYZ10Ta, 6IIOBaHHS, PO3/Ial LUIYHKY, 4acTi i/a60 pinki BUMOPOKHEHHS;

* Ou1b y rpyasx;

* KPONHUB'AHKA, BUCHII, CBEpOIXK, MOYEPBOHIHHS LIKIpH

* IMXOMAaHKa; _

* peaklii, nos'ssani 3 in¢y3siasmu (muB. Posnin « Ocobausocmi sacmocysanns i sanobisichi 3axo0u»).

Yactumu noGiyHuMK peakilisMy (MOXKYTh BUHHUKHYTH Y 1 3 10 nauieHTis) e
* 3a11aMOPOYEHHs, TPEMOD;

* Taxikapis, apuTMis, 11iaHO3;

* MiIBUILEHUH apTepiabHUil TUCK, 3HHKEHUH apTepiaabHHil THCK;

* YCKJIAJHEHHs AMXaHH, Kallle/lb, HU3bKHIA PiBeHb KUCHIO B KPOBi;

* HaOpsIK A3MKa, po37az MITYHKY;

* apTpanris;

* HaOpsK y micli npoBezieHHs iHQy3ii, Habpsk KiHUiBOK, HAOPsK OGIHTYsL.

Heuactnmu npoGiunnmu peakuismu (MoxyTb BUHHKHYTH Y 1 3 100 nauienTis) €
* IPUCKOPEHE AUXaAHHA.

ToGiunuMK peakiisMu, YacToTa AKMX HEBiOMa (YACTOTY HE MOKHA pO3paxyBaTH 3a HASABHHMMU
JIaHUMH) €:
* CepHO3HI aleprivHi peakiiil.

ITosigomaenns npo noGiyni peakuii

Axmo y Bac Bunnkm Oyab-axi no6iuni peakuii, 3BepHirbes g0 Bamoro sikapsi, dapmauesra abo
Ao mencectpu. lle Bimrouae Oyab-sKi MOXIMBI NOGIUHI peakuil, He 3a3HayYeHi B LLOMY JIMCTKY-
BKJIa/MuIi. Bu Takok MojkeTe NMOBIIOMHUTH Npo noGiuni peakuii Ge3nocepeanbo yepes HallioHanbHY
cHcTeMy 3BITHOCTI (auB. Huxkue). TMoBimomusioun npo noGiuni peakuii, Bu Moskere ZONOMOrTH
Hazati Ouible iHdopmauii oo Ge3neku UbOro npenapary.

Cnonyuene Koponiserso
Cxema x0BTOT KapTH

Bebcaiit: http://www.mhra.gov.uk/yellowcard a6o 3uaiinite JKosTy Kapry Arenrcrsa
34 SIKIC1IO JiKapebkuX 3aco6iB Ha Google Play a6o Apple App Store.

Ipnanjis
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DapMaKkoHars ipJaHAcbKOT pajn 3 JiKapchKHX 3ac00iB
Epacdopr Teppac (Earlsfort Terrace)

IRL - Qy6nin 2

Ten.: +353 1 6764971

Maxkc: +353 1 6762517

BeGcaiit: www.hpra.ie

e-mail: medsafety@hpra.ie

5. 51k 36epirarn Enanpa3sy

30epiraiiTe y HeAOCTYITHOMY /Uist J1iTel MicCILi.

He 3acrocosyiite npenapar nicjis 3akiH4eHHs TEPMiHY NPUAATHOCTI, 3a3HAYE€HOTO Ha YTAKOBILL.
JlaTa 3aKiHueHHs TepMiHy NPUAATHOCTI BIIHOCHTBCS [0 OCTAHHBLOTO [Hs MicAls, 3a3HAYEHOTO Ha
YIaKoBIIi.

30epiraTv B X0NOHILHUKY NpH Temnepartypi 2°C — 8°C.

He 3amoposxyBaru.

He 3acrocosyiite ueii npenapar, sxiwo Bu noMiTHau 3MiHy Koabopy abo MpHCYTHICTh CTOPOHHIX
YacToK.

He ckunaiite Oyab-siki Jiku y KaHani3auifiHi cTOkM i He BMKMIaliTe iX pa3oM 3 MOGYTOBMMM
Biixo/lamMu. 3anutaiite (apmaueBra, sSK yTHIi3yBaTH Jiku, siki Bu Oiibe He 3actocoyere. Lli
3aXO0/I1 IOTIOMOIKYTh 3aXUCTHTH HABKOJIMILIHE CEPE/IOBHUIIIE.

6. BmicT ynakoBkH Ta iHwa ingopmauis

II{o micTuTh Enanpasa

Miio4o10 pedyoBMHOIO € inypcynbhasa, ska € (OpPMOIO MOACKKOr0 (epMeHTY ifLypoHaT—2-
cynbarasu. Inypcyabdasa oTpiumana Ha JTiHIT KIITHH JIOJMHY 3a I0MOMOTOI0 TeXHOJIOTiH reHHoT
iHxkKeHepii (BoHa BKIIOYAE 1aG0paTopHe BHECEHHS TeHETHYHOT iHdopMaLil y JFOACHK KIITHHH, AKi
noTiM OyayTb BUPOONSTH HeoOXinHuii hepMeHT).

Koxen ¢nakon Enanpasu mictuts 6 Mr inypeysdasm.

1 M7 KOHLIEHTpATy Ul pO34YHHY JUIsl iHGY3ii MICTHTB 2 MT i1ypcyabdasi.

HonomikHI pedoBuHM — nojicopbar 20, Hatpifo xnopua, Harpiio rigpodocoary remrarigpar,
Hatpilo auriapodocdary MoHoriapar, Boaa ais iH'ekiiii.

Sk Burasnae Enanpasa ra BmicT ynakoBku

Leit nikapcekuii 3acid € KOHIIEHTpaTOM A5t po3unHy ts iHy3ii, 1o sBAse cobolo nposopy abo
3J1erka onanecleHTHy 6e20apRHY piIMHY ¥ CKISHUX (rakoHax.

KoseH (nakon MicTUTB 3 M1 KOHLEHTpATY U1 PO3UMHY A7 iHY3iid.

Enanpasa mMoxe Gyrn pospacosana 1o 1, 4 Ta 10 drnakoHis B kapToHHMX KopoOkax. Y mpojaxy
MOKYTb OyTH He BCi PO3MipH YaKOBOK.

Baacuuk peectpauiiinoro nocsijuenns

Iaiiep Xpromen [Ixenerik Tepanic AB (Shire Human Genetic Therapies AB)
Bacararan 7

111 20 Crokrosnm

1sewis

Ten.: +44(0)1256 894 959

E-mail: medinfoEMEA @shire.com

Vasagatan 7

111 20 Stockholm

Sweden

Tel.: 144(0)1256 894 959

E-mail: medinfoEMEA @shire.com
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Bupobuuk

Hlaiiep ®apmackrotukans Ainens Jita (Shire Pharmaceuticals Ireland Limited)
bnoxk 2 Ta 3, Maiizen ITnasa,

Bys1. Jloyep berrot 50-58,

JyOnin 2, Ipnanuis

Block 2 & 3, Miesian Plaza,
50-58 Baggot Street Lower,
Dublin 2, Ireland

JlaTa 0cTaHHBOrO Neperiisiay UbOro JUCTKA-BKIAAHINA —

Lle#t npenapar 3apeecTpoBaHmii 3a npoleaypoio "BUHATKOBI oOctaBunn". Lle o3Hauae, mwo uepes
PUIKiCTb XBOPOGH Gy10 HEMOKIIMBO OTPHMATH MOBHY iH(OpPMALLiIO NpoaaHuii ikapebkuii 3aci6.
€Bporneiicbka areHiis 3 JiKapchbKMX 3ac00iB WOPOKY po3risjgaTiMe Oyab-Ky HOBY iH(popMalliio,
AKa CTOCYETHCA MpenapaTa, | OHOBJIIOBATH JaHHH JMCTOK-BKIAIMLI Y Mipy HEOOXiIHOCTI.

Inwmi pxepena indopmaniv

Heranbna inpopmanis npo el npenapar aoctynna Ha BeG-caiiTi €Bponeiicbkoi areHiii 3
JIKapchKUX 3aco0iB: http:/www.ema.europa.eu. € Takok NMOCHIAHHS Ha iHIi BeG-CaiiTH 1010
PLAKICHUX 3aXBOPIOBAHb Ta iX JIKyBaHHs.

Le# nucrok-Briaami A0cTynmHMA Ha Beix moBax €C/€E3 Ha caiiti €Bponeiickkoi arenuii 3
7iKapcbKUX 3aco0iB.

Hactynna iHdopmalis npusHauena juuie s MEJHYHUX NPALiBHUKIB:

IncTpykuis i3 3acTocyBanns, po3BeleHHs i yTHiisauii

1. Po3paxysaru 3aranbHy 103y, 10 NoBUHHa OyTH BBeZieHa i KiibKicTh drakonis 3 Enanpasoro,

2. PosBectn 3aranbuuit o6car Enanpasu, KOHUEHTpATy /Uls IPUrOTYBaHHA PO3UMHY Uls iHQYy3iid,
AKuil  HeoOXinHo BBectw, y 100 wMa posumny wHarpiio xmopumy 9 wmr/ma (0,9%) s
iHdy3ii. PexoMeHIyeTbest BBOAWTH 3araibHuii 06°eM iHdY3ii, BUKOPHCTOBYIOUH NiHilHNNE GLILTD 3
aiavetpom mop 0.2 wmxm. HeoGxiaHo moTpumyBaTHcs oOepexkHoCTi s 3abe3redeHHst
CTEPHIIBHOCTI MPHUrOTOBaHMX pPO3YMHIB, OCKUbkM Enanpasa He MicTUTH KOHCepBaHTIB abo
0aKkTepioCTaTHYHOrO areHTy; HeOOXiAHO AOTpUMyBaTHcs acenTvku. OJpasy micis po3BeACHHS
PO3uHH 00EPENHHO NepeMilllyloTh, ajle He CTPYIIYIOTh.

3. Ilepen 3acTOCYBaHHAM Lied PO3YMH NOTPIOHO Bi3yaqbHO MEPEBIPUTH IIOAO HASBHOCTI TBEPAMX
4acToK Ta 3MiH Koabopy. He cTpymysatu.

4. PexoMeHZyeTbCs TMOYMHATH BBEJIGHHs SIKHAMLIBHIUE Micis po3seneHHs. Ximiuxa i disuuna
CTabUIBHICTb PO3BENEHOTO PO3YHHY MPOAEMOHCTPOBAHA MPOTATOM § oMK mipu 25°C.

5. He cain BBoanTh Enanpasy onHouacHo 3 iHIIMMK JiKapchKuMK 3acobamu B Tiit e iHby3iiinii
TpyOiti.

6. Jluuie /Ui 0HOpa30BOro BUKOpHCTaHHs. HeBukopuctanuii ikapebkuit 3aci6 cnin yrusrisysary
BiZINOBIZHO 10 MICLIEBMX BUMOT.
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ANNEX 1

SUMMARY OF PRODUCT CHARACTERISTICS
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¥ This medicinal product is subject to additional monitoring. This will allow quick identification of
new safety information. Healthcare professionals are asked to report any suspected adverse reactions.
See section 4.8 for how to report adverse reactions.

1.  NAME OF THE MEDICINAL PRODUCT

Elaprase 2 mg/ml concentrate for solution for infusion

2.  QUALITATIVE AND QUANTITATIVE COMPOSITION
Each vial contains 6 mg of idursulfase. Each ml contains 2 mg of idursulfase*.

Excipient with known effect
Each vial contains 0.482 mmol of sodium.

For the full list of excipients, see section 6.1.

* idursulfase is produced by recombinant DNA technology in a continuous human cell line.

3. PHARMACEUTICAL FORM

Concentrate for solution for infusion (sterile concentrate).
A clear to slightly opalescent, colourless solution.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Elaprase is indicated for the long-term treatment of patients with Hunter syndrome
(Mucopolysaccharidosis 11, MPS II).

Heterozygous females were not studied in the clinical trials.
4.2 Posology and method of administration

This treatment should be supervised by a physician or other healthcare professional experienced in the
management of patients with MPS II disease or other inherited metabolic disorders.

Posology
Elaprase is administered at a dose of 0.5 mg/kg body weight every week by intravenous infusion over

a 3 hour period, which may be gradually reduced to 1 hour if no infusion-associated reactions are
observed (see section 4.4),

For instructions for use, see section 6.6.

Infusion at home may be considered for patients who have received several months of tr
clinic and who are tolerating their infusions well. Home infusions should be perform
surveillance of a physician or other healthcare professional.
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Special populations
Elderly patients
There is no clinical experience in patients over 65 years of age.

Patients with renal or hepatic impairment
There is no clinical experience in patients with renal or hepatic insufficiency. (see section 5.2).

Paediatric population
The dose for children and adolescents is the same as for adults, 0.5 mg/kg body weight weekly.

Method of administration
For instructions on dilution of the medicinal product before administration, see section 6.6

4.3 Contraindications

Severe or life-threatening hypersensitivity to the active substance or to any of the excipients if
hypersensitivity is not controllable.

4.4 Special warnings and precautions for use

Infusion-related reactions

Patients treated with idursulfase may develop infusion-related reactions (see section 4.8). During
clinical trials, the most common infusion-related reactions included cutaneous reactions (rash,
pruritus, urticaria), pyrexia, headache, hypertension, and flushing. Infusion-related reactions were
treated or ameliorated by slowing the infusion rate, interrupting the infusion, or by administration of
medicinal products, such as antihistamines, antipyretics, low-dose corticosteroids (prednisone and
methylprednisolone), or beta-agonist nebulisation. No patient discontinued treatment due to an
infusion reaction during clinical studies.

Special care should be taken when administering an infusion in patients with severe underlying
airway disease. These patients should be closely monitored and infused in an appropriate clinical
setting. Caution must be exercised in the management and treatment of such patients by limitation or
careful monitoring of antihistamine and other sedative medicinal product use. Institution of
positive-airway pressure may be necessary in some cases.

Delaying the infusion in patients who present with an acute febrile respiratory illness should be
considered. Patients using supplemental oxygen should have this treatment readily available during
infusion in the event of an infusion-related reaction.

Anaphylactoid/anaphylactic reactions
Anaphylactoid/anaphylactic reactions, which have the potential to be life threatening, have been
observed in some patients treated with idursulfase up to several years after initiating treatment. Late
emergent symptoms and signs of anaphylactoid/anaphylactic reactions have been observed as long as
24 hours after an initial reaction. If an anaphylactoid/anaphylactic reaction occurs the infusion should
be immediately suspended and appropriate treatment and observation initiated. The current medical
standards for emergency treatment are to be observed. Patients experiencing severe or refractory
anaphylactoid/anaphylactic reactions may require prolonged clinical monitoring. Patients who have
experienced anaphylactoid/anaphylactic reactions should be treated with caution when re-
administering idursulfase, appropriately trained personnel and equipment for emergency resuscitation
(including epinephrine) should be available during infusions. Severe or potentially life-threatening
hypersensitivity is a contraindication to rechallenge, if hypersensitivity is not controllable (see
section 4.3).

Patients with the complete deletion/large rearrangement genotype
Paediatric patients with the complete deletion/large rearrangement genotype have a high prg
of developing antibodies, including neutralizing antibodies, in response to exposure to iduy
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Patients with this genotype have a higher probability of developing infusion-related adverse events
and tend to show a muted response as assessed by decrease in urinary output of glycosaminoglycans,
liver size and spleen volume compared to patients with the missense genotype. Management of
patients must be decided on an individual basis (see section 4.8).

Sodium
This medicinal product contains 0.482 mmol sodium (or 11.1 mg) per vial. To be taken into
consideration by patients on a controlled sodium diet.

4.5 Interaction with other medicinal products and other forms of interaction
No formal medicinal product interaction studies have been conducted with idursulfase.

Based on its metabolism in cellular lysosomes, idursulfase would not be a candidate for cytochrome
P450 mediated interactions.

4.6  Fertility, pregnancy and lactation

Pregnancy
There are no data or limited amount of data from the use of idursulfase in pregnant women. Animal

studies do not indicate direct or indirect harmful effects with respect to reproductive toxicity (see
section 5.3). As a precautionary measure, it is preferable to avoid the use of idursulfase during

pregnancy.

Breast-feeding
It is not known whether idursulfase is excreted in human breast milk. Available data in animals have

shown excretion of idursulfase in milk (see section 5.3). A risk to the newborns/infants cannot be
excluded. A decision must be made whether to discontinue breast-feeding or to discontinue/abstain
from idursulfase therapy taking into account the benefit of breast feeding for the child and the benefit
of therapy for the woman.

Fertility

No effects on male fertility were seen in reproductive studies in male rats.

4.7  Effects on ability to drive and use machines

Idursulfase has no or negligible influence on the ability to drive and use machines.
4.8 Undesirable effects

Summary of the safety profile
Adverse reactions that were reported for the 32 patients treated with 0.5 mg/kg idursulfase weekly in
the TKT024 phase II/I1I 52-week placebo-controlled study were almost all mild to moderate in
severity. The most common were infusion-related reactions, 202 of which were reported in 22 out of
32 patients following administration of a total of 1580 infusions. In the placebo treatment group

128 infusion-related reactions were reported in 21 out of 32 patients following administration of a
total of 1612 infusions. Since more than one infusion-related reaction may have occurred during any
single infusion, the above numbers are likely to overestimate the true incidence of infusion reactions.
Related reactions in the placebo group were similar in nature and severity to those in the treated
group. The most common of these infusion-related reactions included cutaneous reactions (rash,
pruritus, urticaria, and erythema), pyrexia, flushing, wheezing, dyspnoea, headache, vomiting,
abdominal pain, nausea, and chest pain. The frequency of infusion-related reactions decreased ov,
time with continued treatment.




Tabulated list of adverse reactions

Adverse reactions are listed in table 1 with information presented by system organ class and
frequency. Frequency is given as very common (>1/10), common (>1/100 to <1/10) or uncommon
(21/1,000 to <1/100). The occurrence of an adverse reaction in a single patient is defined as common
in view of the number of patients treated. Within each frequency grouping, adverse reactions are
presented in order of decreasing seriousness. Adverse reactions only reported during the post
marketing period are also included in the table with a frequency “not known” (cannot be estimated
from the available data)

Table 1: Adverse reactions from clinical trials and post-marketing experience in patients
treated with Elaprase.

System organ

Adverse reaction (preferred term)

class
Very common | Common | Uncommon [ Not known
Immune system disorders
Anaphylactoid/
anaphylactic
reaction
Nervous system disorders
| Headache | Dizziness, tremor |
Cardiac disorders
Cyanosis,
arrhythmia,
tachycardia
Vascular disorders
Flushing Hypertension,
Hypotension
Respiratory, thoracic and mediastinal disorders
Wheezing, Hypoxia, Tachypnoea
dyspnoea bronchospasm,
cough

Gastrointestinal disorders

Abdominal pain,
nausea, diarrhoea,
vomiting

Swollen tongue,
dyspepsia

Skin and subcutaneous tissue disorders

Urticaria, rash,
pruritus, erythema

Musculoskeletal and connective disorders

J

| Arthralgia

General disorders and administration site conditions

Pyrexia, chest

Infusion-site

pain swelling, face
oedema, oedema
peripheral
Injury, poisoning and procedural complications

Infusion-related
reaction

Description of selected adverse reactions

Across clinical studies, serious adverse reactions were reported in a total of 5 patients who recgs
0.5 mg/kg weekly or every other week. Four patients experienced a hypoxic episode during #f
several infusions, which necessitated oxygen therapy in 3 patients with severe underlying 4
airway disease (2 with a pre-existing tracheostomy). The most severe episode occurred inf/p3
with a febrile respiratory illness and was associated with hypoxia during the infusion, reiiag i

O o
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short seizure. In the fourth patient, who had less severe underlying disease, spontaneous resolution
occurred shortly after the infusion was interrupted. These events did not recur with subsequent
infusions using a slower infusion rate and administration of pre-infusion medicinal products, usually
low-dose steroids, antihistamine, and beta-agonist nebulisation. The fifth patient, who had pre-
existing cardiopathy, was diagnosed with ventricular premature complexes and pulmonary embolism
during the study.

There have been post-marketing reports of anaphylactoid/anaphylactic reactions (see section 4.4).

Patients with complete deletion/large rearrangement genotype have a higher probability of developing
infusion related adverse events (see section 4.4),

Immunogenicity
Across 4 clinical studies (TKT008, TKT018, TKT024 and TKT024EXT), 53/107 patients (50%)

developed anti-idursulfase IgG antibodies at some point. The overall neutralizing antibody rate was
26/107 patients (24%).

In the post-hoc immunogenicity analysis of data from TKT024/024EXT studies, 51% (32/63) patients
treated with 0.5mg/kg weekly idursulfase had at least 1 blood sample that tested positive for anti-
idursulfase antibodies, and 37 % (23/63) tested positive for antibodies on at least 3 consecutive study
visits. Twenty-one percent (13/63) tested positive for neutralizing antibodies at least once and 13 %
(8/63) tested positive for neutralizing antibodies on at least 3 consecutive study visits.

Clinical study HGT-ELA-038 evaluated immunogenicity in children 16 months to 7.5 years of age.
During the 53-week study, 67.9% (19 of 28) of patients had at least one blood sample that tested
positive for anti-idursulfase antibodies, and 57.1% (16 of 28) tested positive for antibodies on at least
three consecutive study visits. Fifty-four percent of patients tested positive for neutralizing antibodies
at least once and half of the patients tested positive for neutralizing antibodies on at least three
consecutive study visits.

All patients with the complete deletion/large rearrangement genotype developed antibodies, and the
majority of them (7/8) also tested positive for neutralizing antibodies on at least 3 consecutive
occasions. All patients with the frameshift/splice site mutation genotype developed antibodies and 4/6
also tested positive for neutralizing antibodies on at least 3 consecutive study visits. Antibody-
negative patients were found exclusively in the missense mutation genotype group (see sections 4.4
and 5.1)

Paediatric population
Adverse reactions reported in the paediatric population were, in general, similar to those reported in
adults.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system
listed in Appendix V.

4.9  Overdose

There is no experience with overdoses of Elaprase.
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5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Other alimentary tract and metabolism products — enzymes, ATC code:
AT6AB09.

Mechanism of action

Hunter syndrome is an X-linked disease caused by insufficient levels of the lysosomal enzyme
iduronate-2-sulfatase. Iduronate-2-sulfatase functions to catabolize the glycosaminoglycans (GAG)
dermatan sulfate and heparan sulfate by cleavage of oligosaccharide-linked sulfate moieties. Due to
the missing or defective iduronate-2-sulfatase enzyme in patients with Hunter syndrome,
glycosaminoglycans progressively accumulate in the cells, leading to cellular engorgement,
organomegaly, tissue destruction, and organ system dysfunction.

Idursulfase is a purified form of the lysosomal enzyme iduronate-2-sulfatase, produced in a human
cell line providing a human glycosylation profile, which is analogous to the naturally occurring
enzyme. Idursulfase is secreted as a 525 amino acid glycoprotein and contains 8 N-linked
glycosylation sites that are occupied by complex, hybrid, and high-mannose type oligosaccharide
chains. Idursulfase has a molecular weight of approximately 76 kD.

Treatment of Hunter syndrome patients with intravenous idursulfase provides exogenous enzyme for
uptake into cellular lysosomes. Mannose-6-phosphate (M6P) residues on the oligosaccharide chains
allow specific binding of the enzyme to the M6P receptors on the cell surface, leading to cellular
internalization of the enzyme, targeting to intracellular lysosomes and subsequent catabolism of
accumulated GAG.

Clinical efficacy and safety

The safety and efficacy of Elaprase has been shown in three clinical studies: two randomised,
placebo-controlled clinical studies (TKT008 and TKT024) in adults and children above the age of 5
years and one open-label, safety study (HGT-ELA-038) in children between the age of 16 months and
7.5 years.

A total of 108 male Hunter syndrome patients with a broad spectrum of symptoms were enrolled in
the two randomized, placebo-controlled clinical studies, 106 continued treatment in two open-label,
extension studies.

Study TKT024

In a 52-week, randomized, double-blind, placebo-controlled clinical study, 96 patients between the
ages of 5 and 31 years received Elaprase 0.5 mg/kg every week (n=32) or 0.5 mg/kg every other week
(n=32), or placebo (n=32). The study included patients with a documented deficiency in iduronate-2-
sulfatase enzyme activity, a percent predicted FVC <80%, and a broad spectrum of disease severity.

The primary efficacy endpoint was a two-component composite score based on the sum of the ranks
of the change from baseline to the end of the study in the distance walked during six minutes (6-
minute walk test or 6MWT) as a measure of endurance, and % predicted forced vital capacity (FVC)
as a measure of pulmonary function. This endpoint differed significantly from placebo for patients
treated weekly (p=0.0049).

Additional clinical benefit analyses were performed on individual components of the primary
endpoint composite score, absolute changes in FVC, changes in urine GAG levels, liver and splee
volumes, measurement of forced expiratory volume in 1 second (FEV,), and changes in left
ventricular mass (LVM). The results are presented in Table 2.

Yo 400
Goon a0

Howand®,




Table 2. Results from pivotal clinical study at 0.5 mg/kg per week (Study TKT024).
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52 weeks of treatment
0.5 mg/kg weekly
Marginally weighted (OM) Mean treatment | P-value
mean (SE) difference (compared with
Idursulfase Placebo compared with placebo)
Endpoint placebo (SE)
Composite 74.5 (4.5) 55.5(4.5) 19.0 (6.5) 0.0049
(6MWT and
%FVC)
6MWT (m) 43.3 (9.6) 8.2 (9.6) 35.1(13.7) 0.0131
% Predicted FVC | 4.2 (1.6) -0.04 (1.6) 4.3(2.3) 0.0650
FVC absolute 0.23 (0.04) 0.05 (0.04) 0.19 (0.06) 0.0011
volume (L)
Urine GAG levels | -223.3 (20.7) 52.23 (20.7) -275.5 (30.1) <0.0001
(ng GAG/mg
creatinine)
% Change in liver | -25.7 (1.5) -0.5(1.6) -252(2.2) <0.0001
volume
% Change in -25.5(3.3) 7.7(3.4) -33.2 (4.8) <0.0001
spleen volume

A total of 11 of 31 (36%) patients in the weekly treatment group versus 5 of 31 (16%) patients in the
placebo group had an increase in FEV of at least 0.02 1 at or before the end of the study, indicating a
dose-related improvement in airway obstruction. The patients in the weekly treatment group
experienced a clinically significant 15% mean improvement in FEV, at the end of the study.

Urine GAG levels were normalized below the upper limit of normal (defined as 126.6 pg GAG/mg
creatinine) in 50% of the patients receiving weekly treatment.

Of the 25 patients with abnormally large livers at baseline in the weekly treatment group, 80% (20
patients) had reductions in liver volume to within the normal range by the end of the study.

Of the 9 patients in the weekly treatment group with abnormally large spleens at baseline, 3 had
spleen volumes that normalized by the end of the study.

Approximately half of the patients in the weekly treatment group (15 of 32; 47%) had left ventricular
hypertrophy at baseline, defined as LVM index >103 g/m”. Of these 6 (40%) had normalised LVM by
the end of the study.

All patients received weekly idursulfase up to 3.2 years in an extension to this study (TKT024EXT).

Among patients who were originally randomised to weekly idursulfase in TKT024, mean maximum
improvement in distance walked during six minutes occurred at Month 20 and mean percent predicted
FVC peaked at Month 16.

Among all patients, statistically significant mean increases from treatment baseline (TKT024 baseline
for TKT024 idursulfase patients and Week 53 baseline for TKT024 placebo patients) were seen in the
distance walked 6GMWT at the majority of time points tested, with significant mean and percent
increases ranging from 13.7m to 41.5m (maximum at Month 20) and from 6.4% to 13.3% (maximum
at Month 24) respectively. At most time points fested, patients who were from the original TKT024
weekly treatment group improved their walking distance to a greater extent that patients in the other 2
treatment groups.
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Among all patients, mean % predicted FVC was significantly increased at Month 16, although by
Month 36, it was similar to the baseline. Patients with the most severe pulmonary impairment at
baseline (as measured by % predicted FVC) tended to show the least improvement.

Statistically significant increases from treatment baseline in absolute FVC volume were seen at most
visits for all treatment groups combined and for each of the prior TKT024 treatment groups. Mean
changes from 0.07 1to 0.31 | and percent ranged from 6.3% to 25.5% (maximum at Month 30). The
mean and percent changes from treatment baseline were greatest in the group of patients from the
TKTO024 study who had received the weekly dosing, across all time points.

At their final visit 21/31 patients in the TKT024 Weekly group, 24/32 in the TKT024 EOW group and
18/31 patients in the TKT024 placebo group had final normalised urine GAG levels that were below
the upper limit of normal. Changes in urinary GAG levels were the earliest signs of clinical
improvement with idursulfase treatment and the greatest decreases in urinary GAG were seen within
the first 4 months of treatment in all treatment groups; changes from Month 4 to 36 were small. The
higher the urinary GAG levels at baseline, the greater the magnitude of decreases in urinary GAG
with idursulfase treatment.

The decreases in liver and spleen volumes observed at the end of study TKT024 (week 53) were
maintained during the extension study (TKT024EXT) in all patients regardless of the prior treatment
they had been assigned. Liver volume normalised by Month 24 for 73% (52 out of 71) of patients with
hepatomegaly at baseline. In addition, mean liver volume decreased to a near maximum extent by
Month 8 in all patients previously treated, with a slight increase observed at Month 36. The decreases
in mean liver volume were seen regardless of age, disease severity, IgG antibody status or neutralising
antibody status. Spleen volume normalised by Months 12 and 24 for 9.7% of patients in the TKT024
Weekly group with splenomegaly.

Mean cardiac LVMI remained stable over 36 months of idursulfase treatment within each TKT024
treatment group.

In a post-hoc analysis of immunogenicity in studies TKT024 and TKT024EXT (see section 4.8),
patients were shown to have either the mis-sense mutation or the frameshift / nonsense mutation.
After 105 weeks of exposure to idursulfase, neither antibody status nor genotype affected reductions
in liver and spleen size or distance walked in the 6-minute walk test or forced vital capacity
measurements. Patients who tested antibody-positive displayed less reduction in urinary output of
glycosaminoglycans than antibody-negative patients. The longer-term effects of antibody
development on clinical outcomes have not been established.

Study HGT-ELA-038
This was an open-label, multicenter, single-arm study of idursulfase infusions in male Hunter
syndrome patients between the age of 16 months and 7.5 years.

Idursulfase treatment resulted in up to 60% reduction in urine output of glycosaminoglycans and in
reductions of liver and spleen size: results were comparable to those found in study TKT024.
Reductions were evident by week 18 and were maintained to week 53. Patients who developed a high
titre of antibodies displayed less response to idursulfase as assessed by urine output of
glycosaminoglycans and by liver and spleen size.

Analyses of genotypes of patients in study HGT-ELA-038

Patients were classified into the following groups: missense (13), complete deletion/large
rearrangement (8), and frameshift/ splice site mutations (5). One patient was unclassified /
unclassifiable.

The complete deletion/ large rearrangement genotype was most commonly associated with
development of high titre of antibodies and neutralising antibodies to idursultase and was most li
to display a muted response to the medicinal product. It was not possible, however, to accuratel
predict individual clinical outcome based on antibody response or genotype.
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No clinical data exist demonstrating a benefit on the neurological manifestations of the disorder.

This medicinal product has been authorised under “exceptional circumstances”.
This means that due to the rarity of the disease it has not been possible to obtain complete information
on this medicinal product.

The European Medicines Agency will review any new information which may become available every
year and this SmPC will be updated as necessary.

5.2 Pharmacokinetic properties

Idursulfase is taken up by selective receptor-mediated mechanisms involving binding to mannose 6-
phosphate receptors. Upon internalization by cells, it is localized within cellular lysosomes, thereby
limiting distribution of the protein. Degradation of idursulfase is achieved by generally well
understood protein hydrolysis mechanisms to produce small peptides and amino acids, consequently
renal and liver function impairment is not expected to affect the pharmacokinetics of idursulfase.
Pharmacokinetic parameters measured during the first infusion at week 1 of studies TKT024 (0.5
mg/kg weekly arm) and HGT-ELA-038 are displayed in table 3 and table 4 below as a function of age
and body weight, respectively.

Table 3. Pharmacokinetic parameters at week 1 as a function of age in Studies TKT024 and
HGT-ELA-038

Study
HGT-ELA-038 TKTO024

Age (years) l4t07.5 S5toll 12to 18 > 18

(n=27) (n=11) (n=8) (n=9)
Cinex (ng/mL) 1.3+£0.8 1.6+0.7 1.4+0.3 1.9£0.5
Mean + SD
AUCq.., 2243 +76.9 238+ 103.7 196 + 40.5 262+ 74.5
(min*pg/mL)
Mean + SD
G 2.4+0.7 27+13 2.8+0.7 22+0.7
(mL/min/kg)
Mean + SD
Vi (mL/kg) 394 + 423 217 £ 109 184 + 38 169 + 32
Mean + SD

Patients in the TKT024 and HGT-ELA-038 studies were also stratified across five weight categories;
as shown in the following table:

Table 4. Pharmacokinetic parameters at week 1 as a function of body weight in studies TKT024
and HGT-ELA-038

Weight (kg) <20 >20and <30 | 230 and <40 | >40 and < 50 >50
(n=17) (n=18) (n=9) (n=5) (n=6)

Crnax (ng/mL) 12+0.3 L5140 1.7+04 1.7+0.7 17 £057

Mean + SD

AUCq. 206.2+33.9 | 2343+103.0 | 231.1 +681.0 | 260.2+113.8 | 251.3+86.2

(min*pg/mL)

CL 2.5+0.5 26=x1.1 24+06 24+1.0

(mL/min/kg)

Mean £ SD

Vs 321£105 397 + 528 17152 160 = 59

[ (mL/kg)
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A higher volume of distribution at steady state (Vss) was observed in the lowest weight groups.

Overall, there was no apparent trend in either systemic exposure or clearance rate of idursulfase with
respect to either age or body weight.

5.3 Preclinical safety data

Nonclinical data reveal no special hazard for humans based on conventional studies of safety
pharmacology, single dose toxicity, repeated dose toxicity, toxicity to reproduction and development
and to male fertility.

Animal studies do not indicate direct or indirect harmful effects with respect to pregnancy,
embryonal/ foetal development, parturition or postnatal development.

Animal studies have shown excretion of idursulfase in breast milk.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Polysorbate 20

Sodium chloride

Dibasic sodium phosphate heptahydrate

Monobasic sodium phosphate monohydrate
Water for injections

6.2 Incompatibilities

This medicinal product must not be mixed with other medicinal products except those mentioned in
section 6.6.

6.3  Shelf life

3 years.
Chemical and physical in-use stability has been demonstrated for 8 hours at 25°C.

After dilution

From a microbiological safety point of view, the diluted product should be used immediately. If not
used immediately, in-use storage times and conditions prior to use are the responsibility of the user
and should not be longer than 24 hours at 2 to 8°C.

6.4  Special precautions for storage

Store in a refrigerator (2°C — 8°C).

Do not freeze.

For storage conditions after dilution of the medicinal product, see section 6.3.

6.5 Nature and contents of container

off cap. Each vial contains 3 ml of concentrate for solution for infusion.

Pack sizes of 1, 4 and 10 vials. Not all pack sizes may be marketed.
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6.6  Special precautions for disposal and other handling

Each vial of Elaprase is intended for single use only and contains 6 mg of idursulfase in 3 ml of
solution. Elaprase is for intravenous infusion and must be diluted in sodium chloride 9 mg/ml (0.9%)
solution for infusion prior to use. It is recommended to deliver the total volume of infusion using a 0.2
um in line filter. Elaprase should not be infused with other medicinal products in the infusion tubing.

- The number of vials to be diluted should be determined based on the individual patient’s weight
and the recommended dose of 0.5 mg/kg.

- The solution in the vials should not be used if it is discoloured or if particulate matter is
present. The solution should not be shaken.

- The calculated volume of Elaprase should be withdrawn from the appropriate number of vials,

- The total volume required of Elaprase should be diluted in 100 ml of 9 mg/ml (0.9%) sodium
chloride solution for infusion. Care must be taken to ensure the sterility of the prepared
solutions since Elaprase does not contain any preservative or bacteriostatic agent; aseptic
technique must be observed. Once diluted, the solution should be mixed gently, but not shaken.

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

7.  MARKETING AUTHORISATION HOLDER

Shire Human Genetic Therapies AB

Vasagatan 7

111 20 Stockholm

Sweden

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/06/365/001-003

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorisation: 08 January 2007

Date of latest renewal: 09 September 2016

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.curopa.eu.
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JOJATOK I

KOPOTKA XAPAKTEPHCTHKA JIIKAPCBKOI'O 3ACOBY
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V Lleii nikapepkuii 3acid nigisrae 10/1aTkoBoMy MOHITOPHHTY. Lle 103BOMHTE LIBHIKO BUABHTH HOBY
iHpopmauito mozo Gesnexn. MeIMIHIX MPALIBHAKIB IPOCATH MOBIAOMASTH Npo By/b-aKi Mi03pIoBaHi
nobiyni peaxnii. Jius. Posain 4.8 npo Te, sx nopizomaaTH npo nobiuni peaxuii.

1.  HA3BA JIKAPCBKOT'O 3ACOBY

Enanpasa, KOHIEHTpaT 11 po3ynHy s iHdy3ii, 2 Mr/mn

2. KLIBKICHHUH TA SIKICHUMA CKJIAJL
1 hmakon MicTHTB 6 Mr izypcyabdazu. | M MicTHTS 2 MT ixypeyabdazn*,

JlonoMizkHI pEYOBHHM 3 BiIOMUM edeKToM
1 dnaxon mictuts 0,482 MMOJIL HATpIlO.

IToBHuii nepetik AOMOMDKHHX PEYOBHH JMB. Y po3iiii 6.1.

* inypcynbasa npoyKTyeThesl OCTIHHOIO JIIHIEIO KIITHH MIOANHH 3a JONOMOTOK) TEXHOIOTIT
pekombinanTHux JJHK.

3. JHKAPCBKA ®OPMA

Konuenrpar ans posunny s indysiii (crepuabHHil KOHLEHTpAT).
IIposopwuii abo 3nerka onanecnedTHM Ge30apBHMIl PO3UMH.

(4) KJIIHIYHI XAPAKTEPUCTUKHU
4,1 TloxkaszaHH# 10 3aCTOCYBAHHS

Ipenapar Enanpasa nokasauuii /u1s TpUBAIOro JlikyBaHHs XBOPUX 3 CHHAPOMOM XaHTepa
(myxonomicaxapugozom I1 tuny (MIIC 11)).

JKiHKH 3 F€TepO3UrOTHUM FeHOTHIIOM He OpaiM yyacTi y KJIiHiYHHX BHNIPOOYBaHHAX.

4,2 Cnocid 3acTocyBanHs Ta 103H

JlikyBanHs IpOBOAATE Mijl HATJIAAOM Jlikaps abo MeacecTpH, obisHanuX y nikyBauHi naiientis 3 MITC 11
a00 IHINMMHM CMIAZIKOBUMH MeTabO0I14HIMH TTOPYIIEHHAMH.

g03 YBAHHA

[Ipeniapat BBOAATH 3a JIONOMOr 010 BHYTPIlIHbOBEHHOT iH(Y3ii y 103yBanHi 0,5 MI/KT MacH Tina IOTHIKHS
NIPOTATOM 3-TOAMHHOIO Mepiojty, AKHii MOXKHA [IOCTYIIOBO CKOPOYYBATH 10 | TOAMHH, AKLIO Y Nalli€HTa
HE CNocTepiralTh iHQy3iitHi peakuii (aus. Posain 4.4).

[ncTpykuiro moao 3acrocyBanns auB. y Posaini 6.6.

JUns nanienTin, AKi RAKE OTPUMATH TTIKYBAHHS TIPOTATOM KiJIbKOX Mica11iB i AKi 100pe nepenoq

6
-
059 s



iH]ys3ii, MoxkMBe IpoBeeHHs iHDY3ii amBynaropHo. AMOynaTopsi iHbY3ii noBuHHi 3aiCHIOBATHCH MiA
HATJIAI0M JliKaps a0 IHIIUX MeJUUHMX NIPAlliBHHKIB.

OcobnuBi rpynu HaceneHHs

Tayienmu noxuiozo 6ixy

BincyThilt KniniuHMI OCBIA 3aCTOCYBaHHS Y MALlIEHTIB cTapie 65 poKis.

Tayienmu 3 HupKo6oIo Ma newinko6oI HEOOCMAMHICMIO

BincyTHil KiiHIYHMI JOCBi/ 3aCTOCYBAaHHS Yy MAIli€HTIB 3 HUPKOBOIO TA MEYiHKOBOIO HEJOCTATHICTIO
(zuB. Po3ain 5.2).

Himu

Jis niTedt 1 miAUTITKIB 1032 Taka jK caMa, AK i g qopocaux — 0,5 MI/Kr MacH Tifa pas Ha TUKJIEHD.

Crniocib 3acrocyBanns
IHcTpyKUiT 111010 pO3BeieH s Mpenapary nepej BBejleHHAM AuB. y Po3xini 6.6

4,3 IlporunokaszanHs

CuabHa abo HebesneuHa Juist JKHTTA rinepuyTIMBICT 10 aKTHBHOT pe4oBHHM ab0 10 By ab-9K0T
JIOMOMIKHOT peYOBMHH, SKILO MiNepuyTIHBICTE HEKOHTPOILOBAHA.

4.4 Ocob0.amBi BKa3iBKH Ta 3acTepe/KeHHs! L1010 32CTOCYBAHHS

Indy3iitni peakiit

Y nauieHTis, SKi OTPUMYIOTH iypcyib(a3sy, MOXKyTh BUHHKATH iHGy3ilHi peakuii (mus. Posnin 4.8). ITia
yac KIIHIYHKMX BHNpoOyBaHb HalnowmpeHili iHgy3iiini peakuii BKI0Yan WKipHi peakuii (Bucum,
cBepOiK, KPONMB SHKa), TinepTepMito, roJI0BHUI ik, FIEPTOHIO Ta MPUILTUBH KPOBi 10 061MYYS.
[ndysiiini peakuii nikysanm abo 3MeHLIYBa/IH LILISXOM YIIOBIIBHEHHS WBKAKOCTI iH(Y3il, Npu3ynuHenHs
iHQys3ii abo MIAXOM 3aCTOCYBaHHS JTIKApCHKUX 3aC00iB, TAKMX AK AHTHTICTAMiHHI 3ac06H,
JKapO3HHKYBaJIbHI 3aC00M, KOPTHKOCTEPOIIH Y HH3bKHX J103aX (NMPE/IHI30/I0H 1 METHITIPE/IHI30/10H), a60
iHransnii Gera-aronicri. ITi yac KIIHIYHMX JOCTIIKEHb XKOJIEH MALIIEHT He NPUIMHAB JTiKyBaHHS Yepes
iHGy3iHHI peakLil.

Indysifiny Tepaniio 3 0co6aHMBOI0 00EPEKHICTIO MPOBOAATH NAIIEHTAM 3 THKKUM OCHOBHUM
3aXBOPIOBAHHAM JHXAJIBPHNX LUAXIB. LI kaTeropia nauienTis norpebye peTe/bHOr0 MOHITOPUHTY i
nposejerHs iHQy3iiHoT Tepanii y Bianopianux KiiHivHKX ymosax. L1il kateropii nauienTis 3
00epekHICTIO NPU3HAYAIOTh 3aCO0H KOHTPOIO Ta iKyBaHHS 3aXBOPIOBaHHS, 00MEKYIOUH a60
3a0e3Meuyroun peTebHHI MOHITOPHHT 3aCTOCYBAHHS aHTHIiCTaMiHY Ta IHIIOro CeaaTHBHOIrO
JIKapebKOro 3acoby. ¥ kX BHNAJKaX MOKe BUHHKATH MOTpeda y 3a6e3neuenni MO3HTHBHOIO THCKY Y
JAHXAIBHHX I1AXax.

Jnst mauieHTiB 3 rocTpuM (GeOpPUIBHUM PecnipaTOpHUM 3aXBOPIOBAHHSAM CJIiJl PO3IJIAHYTH MOX/IHBICTD
3acTocyBaHHs iH(y3ilinoi Tepanii Ha ni3nimomy etami. [Uis nauieHTiB, SKUM J0aTKOBO 3aCTOCOBYIOTH
KHCHEBY Teparito, HeoOXiHo 3abe3neunTn KHCeHb NiA yac indys3iiinoi Tepanii Ha BUNA10K BHHHKHEHHS
iHGy3ilHoT peaxirii.

AnadinakroinHi/anadinakTnyuni peakuii
Y JiesKuX Taui€eHTiB, SKi OTpUMYBaIH JIIKYBaHHS Lypcyibhasoro, CnocTepiraiy NOTeHLiHHO H

KUTTA aHAQLIAKTOIHI/aHadinakTiyni peakitii, sKi BUHMKAIM HAa TPOTA3i JEKLTHKOX POKIB/Af)
nikyBanHs. [TisHi HeGakani CHMNTOMM Ta O3HaKM aHa(UIAKTOIIHMX/aHADLIAKTHYHIX pea
IpOTAroM 24 rojuIl micsia noyaTkonnx peaxtiii. [Tpy nospi anadinaxroimioi/anadiarrin
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CIIil HEralHO 3YTIMHHTH | PO3NOYaTH BUANOBIHE NIKYBaHHS 1 crocTepexenns. HeoOxiaHo moTpuMyBaTHCs
YHHHHX MEJIMYHHMX CTAHJApTIB T4 HEBiIKnamHoi Tepanii. [lauientam 3 Tsokkumu abo pedpakTepHyMm
aHaQLIAKTOITHIMI/aHA(DILIAKTHYHIMH PEAKISMH MOKe MOTpeOyBaTHCs TpUBaNe KITIHIYHE CIOCTCPEKECHHS.
Ilosropue  BBeleHHA  imypcymb(asM — maumietaMm, |y SAKMX B MMHYJIOMY  Bi3HauaTHcs
aHa(uIaKTOIHI/aHadiIaKTHYHI peaKilii Ha BBEJICHHS 1Iypcyiib(hasu, TIOBHHHE MPOBOAUTHCH HATEKHUM YHHOM
HaBYEHHM IIEPCOHAIOM i M Yac MpoBeieHHs iH(Y3ii Mae OyTH B HasBHOCTI OONamHaHHs U1 peaHiMartii
(BKmOYaroum anpenartin). Tsbkka, abo noTeHIiHO Hebe3neyHa /uis JKUTTA MIepYyTIUBICTb € MPOTUITOKA3AHHSM
U151 TIOBTOPHOTO BBEJIEHHS, Y Pa3i AKILO rinepuyT/IHBICTE He KOHTPOIboBaHa (amB. Posain 4.3).

ITanieHTH 3 NOBHOKX jie/eliel0/3HaYHUM peapaHKyBaHHAM reHa

JliTH 3 IOBHOIO JleNIeNicI0/3HaUYHIM peapaHKyBaHHAM reHa MaloTh BUCOKY HMOBIPHICTb PO3BHTKY
aHTHUTIN, Y TOMY YHCJI HEeTPaNi3yrouuX aHTHTLN y BIANOBIAb HA BILTHB ixypcyabdasu. [lanienTy 3 num
TEHOTHUIIOM, K NIPaBHJIO, MalOTh OLIbII BUCOKY HMOBIPHICTb PO3BUTKY iH(Y3iHHHX peakxiiiii i BUSABIAIOTH
CTpMMaHiLIy BiNMOBi/Ib Ha JIKYBaHHA, AKY BU3HAYalOTh 3a PIBHEM 3HMIKEHHS 10Ka3HMKa
II1iKO3aMIHOIJIKaHiB y ceyi, po3MipiB MediHkK Ta 06’ eMy celle3iHKH NOPIBHAHO 3 MAIliEHTAMH 3 MiCCEeHC-
redotunoM. JlikyBaHHS 715 TaKMX NALU€HTIB NPU3HAYAIOTH 1HMBITYalbHO (1uB. Posin 4.8).

Harpiii
B onnomy nakoni usoro npenapaty mictutbes 0,482 mmons (abo 11,1 mr) matpiro. Le notpi6uo
BPaXOBYBATH NAaLL€HTAM, 11O KOHTPOIIOIOTE CIIOKHBAHHS HATPIIO.

4.5 Bsaemonia 3 iHIIMMM JiKAPCHLKHME 3ac00aMH i iHWII BUAM B3aemoaiii

MopmanbHi 10CHiKEHHs B3aeMOJil npenapaty iaypeyibdasu 3 iHIIMMH J1IKapChbKUMHU 3ac00aMu He
MPOBONIIN.

Ha niacrasi metabonismy npenapaTty B KITHHHHX J1i30COMax, L1ypcy/ib(a3sa He OBHHHA BCTYNATH Yy
B3a€EMOJIIIO 3 NpenapaTam, siki MeTaboi3yIoThesl B OpraHi3Mi 3a I0MoMOroi CHCTEMH LHTOXpoMy P450.

4.6 ®epTUabHiCTL, BAriTHICTH i NaKkTawis

BarithicTs

Jlanux npo 3actocyBaHHS iTypcyib$asu y BariTHUX sKIHOK Hemae abo Mano. Y 10CIiKeHHAX Ha
TBapHHax HC 6)“'10 BHABJICHO NIPAMOI'O abo HENPAMOI'O HEraTHBHOIO BILIMBY 4CpE3 PClIpOAYKTHBHY
TOKCHYHICTE (AMB. po3ain 5.3). Cnia yHMKaTH 3acTOCYBaHHA ixypcyibdasi B AKOCTI 3a1100KHOTO 3aX0/1y
IiJ1 Yac BariTHOCTI.

opyBauus rpyuno:

Hesinomo, uu BuainseTses igypeynbsdasa y rpyaHe Mosioko. Jlani, orpuMani nij yac 1ociipkeHs Ha
TBapHHaX, MOKa3alu eKCKpeLlilo inypeyibhasu y rpyane Monoko (aus. Posain 5.3). He Moxna
BHKJIIOYATH PU3MK JUISi HOBOHAPOIKEHNX/HEMOBIIAT. PillleHHs PO nepeprBaHHs MPYAHOrO royBaHHs
a0o nepepuBaHHA/yTPMMAHHS BiJl JiKyBaHHs iypcyiib(ha3zoro NpriiMaroTh 3 ypaxyBaHHIM KOPUCTI
TPYHOr0 BUIO0BYBAHHS [1J151 AUTHHHU Ta KOPHCTI JIKYBaHHS /U1 MaTepi.

DepTUnbHICT
[IpoTsirom 10caiKeHb Ha caMUAX LIypiB He Oy/10 BUSBIEHO KOAHOrO BIJIMBY Ha 1X PEIpo]]

byHKLi0.

4.7 Bnuus Ha 31aTHICTH KePyBATH ABTOTPAHCIOPTOM i MPALIOBATH 3 MeXayys
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Inypeynboasa He Mae KOAHOTO UM Mac He3HAYHHI BIIHB Ha 34ATHICTB KEPYBATH ABTOTPAHCIIOPTOM i
MpalloBaTH 3 MeXaHIZMaMH.

4.8 Tob6iuni epexTn

Orasa npodino Gesnekn

[ToGiuni peakuii, BusiBneni y 32 nauienTis, sxi oTpuMyBam izypeyibgasy y 103i 0,5 MI/KT MOTHKHS Mia
4ac 52-THKHEBOro N1auebo-KOHTPOIbOBaHOro Aociimkents dasu I1/111 (nochimkenns TKT024), maiike
B yCiX BHMazakax Oy/u JerkuMu 4u NOMIPHOTO CTyNeH!o TskkocTi. Haitnommpeniummu Gy indysiiini
peaxuii, 202 3 sxux 3adikcysanu y 22 3 32 nauieHTiB micis npoBeaeHHs 3arasoM 1580 indysif. V rpyni
JiKyBaHHs n1auebo sadikcysanu 128 iHdysiliHux peakuiii y 21 3 32 nauienTis micias nposeseHHs
saraiom 1612 ingysiit. Ockinbku nin yac oaniei iHdy3ii Mornu MaTH Micue aekinbka iHy3iiiHuX
peakllii, 3a3Haueni BuIIe IH(PU, MBMLIE 32 BCe, IEPEBUIIYIOTH CTIPABXKHIO HacToTy iHY3iitHuIX
peakiliii. Bianosiaui peakiii 3a XapakTepoM Ta cTyneHeM TAXKKOCTI y rpymi miane6o Ta y rpymi
JIKyBaHHs aKTHBHUM Tnipenapatom Oyin ananoriynnmu. Hai6inem nommpeni indysiiini peaxuii
BKJIFOYAJIH WKIpHI peakuii (Bucum, cepbik, KpONHB’SHKA Ta epUTEMA), MNepTepMito, PHUILTHBH KPOBi 10
0611194 (110YEPBOHIHHS), CBUCTAYE AMXAHHS, 3aIMLIKY, TOJOBHHIi 6i1b, 61I0BaHHS, Oi1b Y JKHBOTI,
HyzoTy T2 Oi1b y rpyasx.. Yactora ingysiitHux peakuiii 3MeHUIyBanacs 3 4acoM Y Mipy MpOIOBKEHHS
NiKyBaHHSI.

Cnucok nobiyHUX peaklii y B Tabaumi

Hebaxaui peakuii, nepepaxosani y Tabnmui 1 3 indopmauiero, npesctaBieHoo 3a cucTeMaMy oprasis
BI/INOBI/IHO /10 KJAacy Ta 4acToTH. YacTora, npeacTapiena sk aysxke yacto (>1/10) abo gacto (>1/100 no
<1/10). Yacrora nebaxaHol peakuii Ha 0HOr0 XBOPOro BU3HAYAETHCSA 3AIEKHO Bil KiTbKOCTI XBOPHX,
SIKi OTpUMAIIK JiKyBaHHs. Y Mekax KOKHOI Pyl 4acToTa NodiyHoi peakilii npejcTasieHa B MOPSIIKY
3MeHIIeHHA cepiiosHocTi. Takoxk 10 Tabnuii BKIoYeHi HebaxkaHi peakuil, BiaMiveni micas peecrpaii
Mpenapary, i3 KaTeropiero 4acToTH — HeBiIoMO (YaCTOTY He MOXKHA PO3PAXYBATH 32 HASBHUMM JAHHMH)

Tadanus 1: Hebaxani peakuil, 110 BHHHKAJIH NPOTAroM KJIiHIYHUX A0CTiKeHb TA 3
NOCTPEECTPAUIRHOIO 10CBiAY 32CTOCYBAHHS Y NANIEHTIB, sk JikyBaancs Enanpasoso.

Knac cucrem opranis |[ToGiuna peakuis (0askanuii Tepmin)
Jyxe yacto |‘lac*ro lHeBi,uomo

ITopymenns 3 60Ky IMYHHOT CHCTEMH

Anadinakroinna/anadinakriysa
peaxiiis

Poznanm 3 60Ky HEpBOBOT cHCTEMHI
I"onoBuuit 611 3amamMopo4eHHs,
TPEMOp

Cepuesi posagn

liano3, apurmis,
Taxikapis

CyMHHI po3nann

Ipunaueu kposi 10 I'inepren3is, rinorensisa
obmuyus

Tlopyuienns 3 60Ky opraHiB AMXaHHS, IPyAHOT KIITKH Ta CepeloCTiHHS

CBUCIHYE JUXAHHS, Iinokeis,
JIUCTTHOE Oporxocnaszm, xammenn
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Po3naam 3 60Ky HLUTYHKOBO-KHILIKOBOIO TPAKTY

bine y skuBOTI, Hyn0Ta, (Habpsx g3mka,
aiapesi, 6mosanus JIMCTIenCis

Posnanm 3 Goky mxipy ta migmkipHol TKAHUHN

Bucun, csep6ik,
KPOIIUB’IHKA Ta

epuTeMa
Posnaay 3 60Ky KicTKOBO-M'S30BOI Ta CIIOIYYHOI TKAHHHU
Aprpanris
3araibHi po3saay Ta MiclleBi YCKITaAHEHHS B MiCIli BBEJICHHS
Iipekcis, 6inb y Habpsx B micui
Tpyasx BBeJIeHHs, HaOPSK
00IHYYs,
nieprdepHuHIi HabpAK

Tpaama, OTPYEHHA Ta YCKNAJTHEHH S, BUKITH KaHi TIPOBEICHHAM JOCTIHAIIBKIX npouenyp

]IH(lJyBiﬁHi peaxuii ! [

Onuc okpemux nMoOiYHUX peakiiit

Cepiiosni HebasKkaHi peakuil Mmi ac KIHIYHEX J0CIGKeHb OyJIH BIIMIYEH] 3aralioM y 5 nauieHTis, Ak
OTpUMYBaJM TIpenapar y 103i 0,5 MI/kr Ha THoKIeHb abo Yyepes TikaeHb. Ha oHi ofHiel abo aekiibkox iHys3ii
y 4 XBOPHX pO3BUJIACS T'ITIOKCIA, AKa MoTpedyBasla BBeeHHs KHCHIO 3 NallieHTaM 3 TSHKKUMH O0CTPYKTUBHUMH
3aXBOPHOBAHHSMMU IMXaJILHHX LIUIAXIB (2 MallieHTaM paHillie npoBoauiacs TpaxeoroMis). Hai6inbi Tsokka
iH(ys3iiina peakulis, sika MPOSBHIIACS KOPOTKOYACHMMH CyZIOMaMH, Masia Mictie y 1 naiienra na doni
3arocTpeHHs (hedpHIBHOTO pecripaTOPHOro 3aXBOPIOBAHHS 1 CYNPOBOLKYBAIACs MiNOKCIEr0 1mig yac iHgysil, Y
YETBEPTOr0 XBOPOI0 3 MEHII TSUKKHM NepediroM OCHOBHOIO 3aXBOPIOBAHHS HECTIPHAT/IHBA PEAKLIA CTIOHTAHHO
MHHYJIa MiC/1s PUITMHEHHs BBEICHHSA TIperapary. 3rofoM IPH BHKOPHCTAHHI OLIbII NOBLIBHOT LIBUIKOCTI
BIIMBaHHs 1 1POBE/ICHHs NpeMearKaLlii (MpH3HaYeHHs. HU3bKMX 103 KOPTHKOCTEPOI/LIB, aHTUTICTAMIHHUX
npenaparis, iHransii 6era-aroHicTis), 1l ABHIIA TOBTOPHO HE PO3BUBAIMCA. Y 1I’STOrO XBOPOro 3 paHilue
BHABJIEHOIO KapionaTi€lo i yac A0CimKeHHs OyIi 3apeecTpoBaHi NepeIuacHi IUTYHOUKOBI KOMILIEKCH 1
TpomGoeMOois JereHeBol apTepil.

Bynu nocr-peccrpauiiini 3sith npo anadinakroiani/anagpinaxtuuni peaxuii (nus. Posain 4.4).

IlauienTy 3 NOBHOIO JlefIelli€l0/3HaYHUM peapaHIKyBaHHSM IeHa MaloTh BHCOKY HMOBIPHICTB PO3BUTKY
indysiiinux peakuiit (mB. Po3ain 4.4).

IMyHOTeHHICTE
ITix yac 4 kniniunnx gocnimkens (TKT008, TKTO018, TKT024 ta TKT024EXT) y 53 3i 107 nauienTis

(50 %) na neBnomy erani BuABHIM aHTHTINA 10 1gG inypeynabdasu. 3araibHuii MOKa3HUK T10ABH
HeHTpani3ylounx aHTUTiN ctaHoBUB 26 Ha 107 nauienTis (24 %).

VY perpocneKTHBHOMY aHasli3l iIMyHOreHHOCTI 3a JaHuMH aocnimkers TKT024/024EXT y 51 % (32/63)
nauienTis, AKi otpuMyBanu Enanpasy y no3i 0,5 Mr/kr Ha THKAeHb, BHSBIEHO MPUHAMMHI | 3pa3ok Kposi,
SIKWH J1aB 1103UTHBHUH pe3ynbTaT Ha auTHTina 10 Enanpasu, iy 37 % (23/63) nauieHTiB BUsABIEHO
MO3MTUBHMIA pe3ybTaT Ha aHTUTLIA M1 Yac LoHaiMeH1Ie 3 MocaiIOBHUX Bi3UTIB, /[BalATh OJIMH
BificoTOK (13/63) Manu no3NTHBHKIT pe3yabTaT Ha HelTpali3yrodi aHTHTLIA TPUHANMHI OIMH pa3, a
(8/63) Manu NO3MTUBHMI pe3yNbTaT Ha HEMTPAIi3yloui aHTUTLIA NpUHAKMHI nix yac 3 BisUTIB.
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[lix yac kniniynoro nocnimkenns HGT-ELA-038 ouintoBany iMyHoreHnicTs y aiteil Bikom B 16
Micsuis 1o 7,5 poky. ITix uac 53-tuxueBoro nocnipkenns 67,9 % nauientis (19 3 28) maan npuHaimui
OZIMH 3pa30K KPOBi 3 O3UTUBHUM Pe3yIbTaTOM TECTY Ha aHTUTLIA A0 Enanpasu ta 57,1 % nauienris (16
3 28) MaJl¥ NO3UTHBHUIA Pe3yIbTaT Ha AHTUTLIA IIPUHANMHI 111 Yac TPLOX MOCIIOBHUX Bi3HTIB.
[T'sTaecsT 4OTHPH BIJICOTKH MALIEHTIB MAJIH TO3HTHBHKI Pe3y/IbTaT Ha HEHTpaisyloui anTuTina
MIHIMYM OZIMH pa3, 1 y OJIOBHHY NALI€HTIB BUABJIEHO MO3MTHBHY PEaKllilo Ha HeHTpali3yodi aHTHTiNa
NPUHANHMHI 1] 9ac TPhOX MOCTIIOBHUX BI3UTIB.

Y BCIX Nali€HTIB 3 MTOBHOIO JeNeLi€l0/3HaYHHM PeapatKyBaHHAM I'eHa 3 IBUIMCS aHTUTINA, | GLIbIIicTk 3
X nauienTis (7/8) TakokK MaM NO3UTHBHHIT pe3yNbTaT Ha HEHTPai3yioui aHTHTIIA, IPHHAiiMHI 3 pasu
MOCMiNTb. ¥ BCIX NALIEHTIB 3 reHOTHNAMH (peiiMinidT-MyTaLii/MyTauii caifTy crniaiicHary 3’ sBUIHCS
AHTHTING, a 4 3 6 MAliEHTIB TAKOXK MaJH MO3UTUBHUI pe3y/IbTaT Ha HEHTPali3yioul aHTUTINA MiHIMYM Tiiz
yac 3 moc/1iI0BHHX Bi3uTiB. [TallieHTH 3 HEraTUBHMMY pe3yIbTAaTaAMy TECTY Ha aHTHTIJIA HAJEKATH
BHKJIFOUHO JIO TPYTIM 3 TEHOTHIIOM MicceHc-MyTauil (auB. Posain 4.4 15.1)

iTH
[Tobiuni peaxuii, BUsBICH] y nexiaTpuyHiil nonyisuii Ta y A0pociux, 6y 3arajaoM anaaoriaHHMH.

IToBijioMIeHHS 11PO NMi103pIOBaHI MOGiIYHI peakilii

Jy’Ke BaXKIMBO NOBIIOM/IATH 1IPO MiZI03pIOBaHi MobivHi peakuii micis peectpauii npenapary. Lle
JI03BOJISi€ MPOBOIMTH MOCTIHHMI MOHITOPHHT GanaHCy KOPUCTI Ta pU3HKY JIiKapchkoro 3acody. Jlo
MeIMYHHX MPalliBHUKIB 3BEPTAIOTHCS 3 IPOXaHHIM MOBIIOMIISTH PO OY1b-sKi 1i103pioBani nobiuni
peaxilii 4epe3 HalliOHA/IbHY CHCTeMY 3BiTYBaHHS, BKazaHy B [Jonatky V.

4,9 IlepeaosyBauus

Hemae nanux mono nepenosysasss Enanpasu.

5.  ®APMAKOJIOT'TYHI BJACTUBOCTI
5,1 ®apmakoannamika

dapmakorepaneBTHUHa rpyna: 3aco0H, 1O BIUTMBAIOTH HA CHCTEMY TPaBJIeHHS Ta MeTaboIi3M -
(dhepmenTn, konq ATX: A16AB09.

MexaHnizm jii
Cunzpom Xaurepa aBnsie coboo X-34ernuieHe 3aXBOPIOBaHHs, BUKINKAHE HEOCTATHIM PIBHEM B

Oprasismi JlizocomanbHoro GepMenTy ixyponar-2-cynbdarasu. MyHKuiero ixyponar-2-cyabhaTasu €
Kkatabomi3m riikosaminornikanis (IAI') repmarancynbdary i renapancyabhaTy WIsSXoM pyitHYBaHHS
071irocaxapu103B8’13aHMX CyIb(GATHAX MONOBHHOK. Y 38’S3Ky 3 BiICYTHICTIO a60 HasBHICTIO fed)eKTHOro
(epmenTy inyponar-2-cynbpaTasu y nalieHTiB 3 CHHAPOMOM XaHTepa rI1iK03aMiHOMKaH| IPOrpecHBHO
HaKOMHYYIOTBCA y KIITMHAX, NPU3BO/AYH [0 KIITHHHOIO lepeHacHueH s, opraHoMeraii, pyiiHyBaHHs
TKaHMH 1 MOpy1eHHs (QyHKIiT opraHis.

Inypeynbdasa — ne ounimena hopma 1i30cOMaIBHOTO GepMeHTY iypoHaT-2-cyabharasi, OTpUMAHa Ha
JiHIT KAITHH JIOAMHH, 110 3a0e3neuye npodiak rIiKO3HIIOBaHHS, aHAIOMYHHIA TPHPOAHOMY (epMeH
[nypcyasdasa cekperyeThbes y BUIIsL 525-aMIHOKHCIOTHOTO IIIIKOMPOTEIHY i MicTHTB 8 N-1oB,
[JIIKO3UIbOBAHHUX AIIAHOK, K 3afiMAlOTh JIAHIIIOXKKH CKJIAJHUX MOPHAHKX Olirocaxapuiis,
oirocaxapHIin 3 BeJTHKHM BMiCTOM Mano3i. Mojiekyaspiia maca iypeyindasn cTalosHTh
76 x/la.
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Inypcynsgasa, 1o BBOAMTECA BHYTPILIHBLOBEHHO NALLIEHTAM 3 CUHAPOMOM XaHTepa, 3a6e3neuye
HAZIXO/DKEHHS eK30reHHOro GepMeHTy y KIITHHHI J1i30coMi. ManH030-6-(ochatni (M6MD) 3anumiky Ha
OJiTOCAXapUHUX JTAHIOraX A03BOSIOTE (hepmenTy cneuudivno 38°s3yBaTncs 3 M6®-penentopamu Ha
KIITHHHIA NOBEPXHi, 1110 NPU3ROANTE 10 KIITHHHOI IHTepHANi3auiTl (JepMenTy, HallileHoro Ha
BHYTPILIHLOKIITHHHI T130COMH, 1 oAanboro karaGonismy nakonuuenux TAT.

Kniniyna edextiBHicTh Ta Ge3neka

besneka Ta epextupHicTs Enanpasu Oysna nposieMOHCTPOBaHAa y TPhOX KITIHIYHHX AOCTIKEHHSX: 1BA
PaHIOMi30BaHHX MIIALEeb0-KOHTPOILOBAHUX KAiHiuHUX noctimkents (TKT008 ta TKT024) 3a YYacTIo
J0pPOC/IHX Ta AiTel BikoM Bil 5 pokiB i oaxe Biakpute gocnimkenns 6esneku (HGT-ELA- 038) 3a
y4acTio airei BikoM Bia 16 micsuis 10 7,5 poky.

3aranom 108 namienTis 4on0BiYOi cTaTi 3 CMHAPOMOM XaHTepa i IIMPOKUM CTIEKTPOM CHMIITOMIB GyJiu
BKJIIOYEHI y JIBa PaHIOMIi30BaHMX MNanebo-KOHTPOILOBAHKX KIIHIYHUX gochipkenns, 106 3 Hux
NPOJIOBKHIIH TEPAIIIO Mijl 9ac ABOX BIAKPUTHX PO3IIHPEHHX JOCTIKEHb.

Hocrioocenns TKT024

[1in gac 52-THXKHEBOrO pPaHIOMi30BaHOro, MOABIMHOIO CNOro Naane6o-KOHTPOIbOBAHOTO A0CTIIKEHHS
96 nauienTis Bikom Bia 5 710 31 poky orpuMyBanu npenapat Enanpasa B 103i 0,5 mr/kr 1 pa3 Ha
THXIEHb (n=32) abo y no3i 0,5 mr/kr 1 pa3 Ha 2 TikHi (n=32), abo niaue6o (n=32). Y nocipkeHns
Oynu BKIIKOYEHI NALiEHTH 3 IOKYMEHTaJIbHO MiATBEPIKeHNM Ae(iliiTOM aKTHBHOCTI (PepMEHTY
inyponar-2-cynbgaTasn, 4aCTKOK NMPOrHO30BaHoi (JOPcOBaHOT KUTTEBOT eMHOCTI Jerens (DIKEIT) < 80
% 1 IMPOKHUM Jliana3oHOM KIIHIYHOT BHPA3HOCTI 3aXBOPIOBAHHS.

IlepBUHHAM KpuTepieM OLiHKN epeKTHBHOCT] OyB ABOKOMNAPTMEHTHHIH KOMOIHOBAaHMIT TOKA3HUK HA
OCHOBi CyMH PaHTiB 3MiHH Bifl IOYATKY /10 KiHIs JOC/i/KEeHHs BijcTaHi, npoiineHoi 3a 6 xa. (6-
XBUIMHHHH TecT X0nb0H ab0 6-XTX), K MOKa3HUKa BATPUBAJIOCTI, @ TAKOXK BiICOTOK MPOrHO30BAHOT
DXKEJI sk nokasuuka GyHKuii neredn. Llei kpuTepiii cyTTEBO BIAPI3HABCA Y NALIEHTIB, SKi LOTHKHSA
OTPHUMYBAJIM JiKYBaHHS, BiJl Takoro y rpyni ruianebo (p=0,0049).

Jonarkosuit anani3 k1iHiYHOT epeKTHBHOCTI MPOBOAMBCA 3a OKPEMHMH KOMIOHEHTAMH MEPBHHHOIO
koMOiHOBaHOro KpHTepilo, abcomoTHimu 3minamu OIKET], 3min koHuentpauii TAI” B ceui i po3mipis
MEeYiHKHM Ta cenes3inku, 06’eMom (GpopcoBaHOro BUaMXy 3a nepury cekynay (O®B,) i aunamikoio macu
niBoro uutyHouka (MJILL). Pesynbtatu naseneni B Tadnuui 2.

Tabauus 2. PesyabTaTi 0CHOBHOrO KAiHIUHOrO Aocaikents npu 0.5 MI/Kr moTHAHS
(nocaipxennst TKT024).

52-THKHeBe JIKYBaHHS
0.5 mMr/kr Ha THXKIEHD
OnocepeakoBano 3Baxeni (OM) Cepennsn 3navenns P
cepenHi (SE) BiIMiHHiCTB ¥ (nopiBHsIHO 3
Inypeybhasa Maaueéo JIKYBAHHSA naauebo)
MOPIBHSIHO 3
KinueBa rouka naauedo (SE)
Kom6inoBanuii 74.5 (4.5) 55.5 (4.5) 19.0 (6,5) 0,0049
kputepiit (6-XTX ta
% MIKEI)
6-XTX (m) 43.3 (9.6) 8.2 (9.6) 35.1(13.7)
% nportozosanoro [4.2 (1,6) -0.04 (1.6) 4.3(2.3)
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OKETT
Abcomornuit 06’em  [0.23 (0.04) 0.05 (0.04) 0.19 (0.06) 0,0011
OKETT ()
Pisni I'AT" y ceui -223.3 (20.7) 52.23 (20.7) -275.5 (30.1) <0.0001

(mkr A /mr
KpeaTHHiH)

% 3miHa 00’ eMy -25.7 (1.5) -0.5(1.6) -25.2(2.2) <0.0001
MeviHKn

% 3MiHn 00’emy -25.5(3.3) 7.7 (3,4) -33.2(4.8) <0.0001
CeJIe31HKH

3aranom y 11 3 31 (36 %) nauieHTiB y rpyni IoTHXHEBOI Tepanii B nopisHaHHI 3 53 31 (16 %) xBopHMu
y rpyni mianebo niasuimnocs snavenns O®B, npunaiimMui Ha 0,02 71 mix yac abo nepea 3aKiHYeHHSIM
JIOCIIDKEHHS, 1110 BKa3ye Ha 10303a/IeKHe 3HW/KeHHA 00CTPYKUIT AMXalbHUX LUISXIB. Y NALi€HTIB y
rpyni LOTHKHEBOI Teparil icTOTHO, B cepeAHboMy Ha 15 %, nokpatises OB, Ha MOMEHT 3aBepIleHH
JOCIIKEHHS.

Konuenrpauis I'AI" B ceui 3un3unacs niwkde BMH (BusHauaetbes Ak 126,6 Mxr ['Al'/Mr kpeaTuiny) y
50 % XxBOpHX, AKi OTPUMYBAJIH LIOTHKHEBY Tepariio.

Y 80 % (20 xBopux) 3 25 XBOPHX 3 renaTtoMerasiclo Ha MOMEHT OLIHKH BUXIZHOTO CTaHy, SKi IOTHKHS
OTPUMYBAJIY JIIKYBAHHS NPENapaToM, BiI3HAYE€HO 3MEHILIEHHS PO3MIPIB MEYiHKH 10 KiHIA J10CTiKEHHS
J0 HOPMH.

3 9 XBOpHX Y Ipyni LIOTHKHEBOI Tepanii 3i CTJleHOMerali€lo Ha MOMEHT OLIIHKH BHXIJHOIO CTaHy y 3
XBOPHX PO3MIpH CeJIe3iHKH BITHOBHIIMCS 10 HOPMALHUX JI0 KiHIIA J1OCTIKEHHS.

[1pubau3HO y MONOBUHY NALliEHTIB 3 rPyNH LWOTHKHEBOT Tepamii (15 3 32; 47 %) Buasnena rineprpodis
NiBOro LITyHOYKA HAa TIOYATKY AOC/IUKEHHS, fKa BU3Hayajnacs 3a ingekcom MUJILI > 103 r/v’. Y 6 (40
%) 3 unx xsopux MJILII HopMati3yBanacs 10 KiHLs AOCIIKEHHS.

Yci XBOpi LOTHAKHA OTPUMYBAJIH iTypeyibda3sy y nepioa 10 3,2 poky B paMKax J0JaTKOBOro
poswupenHs uboro nocniukenns (TKT024EXT).

Y nauieHTis, AKi Npy paH0Mi3allii IOTHIKHS OTPUMYBAIIH iypeyiibdasy B paMKax J0C/iKeHHs
TKT024, cepenne makcumanbHe NOJINIIEHHsS AXCTAHILT, POIiIeHOT 3a IiCTh XBHIMH, HACTANO Y MiCSIb
20, a cepeans yactka nporHosoBanoi ®IKEJI gocsirna MakCHMyMy Y Micsiib 16.

Y BCIX Nali€HTIB BiJl NOYATKY JiKYBaHHs CIIOCTEPIraji CTATHCTHYHO 3HAYYIIE CEPeHE 30imbIIeHHs
JMCTaHLIi, MpoiieHoT 3a 6 XB. (y NALEHTIB, sSKi OTPUMYBAIH iTypcyabhasy, — Bill HOYATKy AOCIIHKEHHS
TKTO024, a y nauienTis, ki oTpuMyBaiy niauedo, — 3 THAKHs 53), IPH LLOMY Cepe/IHE 3HAYEHHA i YacTKa
30iTbLIeHHs AuCTaHLIT X01601 BapitoBamm Big 13,7 M 10 41,5 M (MakcumMyM - y micsns 20) i Bia 6,4 10
13,3 % (makcumy™m — y Micsnb 24) BianosiaHo. Y Gi1bmocTi XBOPHX, AKI CIIOYaTKY OTPHMYBAJIH
IOTHIKHEBY Tepaniio B pamkax aociiukends TKT024, nokasHuk AncTaHilii X001 MoKpaimBes
GibLIOIO MipOIO, HIXK Y ABOX IHIUMX Ipymnax JiKyBaHHs.

Cepenns 4actka npornososanoi ®IKEJI icToTHo 36inbmHAacs y MicsAlb 16 y Beix XBOPHX, X04a

Ba)KKHMH JIereHeBUMH 3aXBOPIOBAHHAMH Ha N04aTKY JOCHIKEHHS (3riHO 3 BUMIPIOBaI
nporuososanoi MXEJT) cnocTtepiranocs MiHiMalbHe NOMIMIIEHHS,
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CraTHcTHYHO 3HaYMMe 30ibLIenHs abcomoTHoro oocary OJKCEJI Bin noyaTky Tepanii cocrepiraiy mij
yac OLIBLIOCTI Bi3HTIB y KOMKHIH nonepeuyii rpyni jikyBauns B pamkax pocnimkenus TKT024. 3minu
cepenHixX 3HaueHb apiroBamm Bix 0,07 i1 10 0,31 71, a yacTku — Bij 6,3 710 25,5 % (MakCHMyM Yy Micsilb
30). 3minu cepeHiX Ta NPOLIGHTHUX 3HAUCHB BiJl MOYATKY JiKyBaHHS Oy HAHOLIBIIMMH Y TPyIH
HOTHAKHEBOT Teparii B pamkax gocnimkenas TKT024, Ha npoTs3i BeiX KIHIIEBHX TOUYOK.

Iin yac ocranHbOro Bi3uTy B pamkax gociipkenns TKT024 y 21 3 31 nauienTa 3 rpynv IOTHIKHEBOT
Tepanil, y 24 3 32 XBopHX 3 TPYIH JIKYBaHHA OIHH pa3 Ha 2 THkHI Tay 18 3 31 nauienTa 3 rpymnu
manebo crocTepiranacs ocTaToyHa HopMadisauis koHuenTpauil 'AT™ B ceui, sika Oyna Hiuxkde BMH.
3minn xoHuenTpauii FAI B ceui Oynu HaiGinbII paHHIME 03HAKAMH KIIHIYHOTO noiniieHHs Ha hoHi
Tepanii inypcynbgasoro, a Haiibinblie 3HMKeHHs KoHUueHTpauil AT B ceui cnioctepiranocst NpoTarom
nepiuMx 4 MicsLiB Tepanii y BCix rpynax JiKyBaHH#; 3MIHHK 3 Micals 4 1o Micsaus 36 Oyin He3HAUHHMH.
Uum Bue koHueHTpauis Al y ceui Ha MOMEHT OLIIHKH BHXITHOTO CTaHY, THM GiJIBIIOI0 Mipoio
3HHIKYEThCA KOHLeHTpawis Al B cedi y mepioa JiKyBaHHSA iAypcynbGhasor.

3MeHIIeHHs po3MipiB MeviHKH Ta cene3iHKH, AKi crocTepirany HanpukiHui gocnimkedds TKT024
(Tvokzens 53), 30epiranucs nijg yac gogatkoBoro goctimkenHs (TKTO24EXT) y Beix naiieHTiB
HEe3aJIeKHO BiJl IONEPEAHBOIO PO3NOALNY 3a rpYHaMH JiKyBaHHsA. PO3Mipu I1e4iHKH HOpMalli3yBaaucs 10
Micsits 24 y 73 % (52 3 71) nattieHTiB, 110 MAJTH TENATOMEraNii0 HA MOMEHT OLIIHKH BUXIJHOTO CTaHy.
KpiM Toro, poamipu nedyiHku B cepeiHbOMY CKOPOTHIIHCS HAWOIIBIIOK MipOIo J10 8-10 Micsis y BCix
MarieHTiB, AKi paHillle OTPUMYBAIH JTiKYBaHHSA, IPH LEOMY 10 36-T0O MicAlld crocTepirajgocs He3HauHe
30inbIIeHHs pO3MIpIB MeuinKu. 3MeHIIeHHs po3Mipy MeYiHKH He 3a71eKano Bijl BiKY, TAMKKOCTI
3aXBOpIOBaHH#, HasBHOCTI 1gG aHTUTIN abo HeliTpanizyrouux antutin. Ilix yac pocnixenns TKT024
pO3MipH celle3iHKH HOpMaslizyBajiucs J10 Micsig 12 ta o micsaus 24 v 9,7 % XBOPHX 13 CILIEHOMETaieo,
AKI OTPHMYBAJIM LLOTHIKHEBY Teparilo.

[Tix yac nocnimxenns TKT024 cepenniii innexe MJIIL 3amimaBes ctabinbHUM YIPOJIOBK 36 MicalliB
Tepanii iaypeyab$ha3on y BCix rpynax JikyBaHHS.

PerpocnektuBHHH aHani3 iMyHorenHocTi 3a ganuMy pociipkenb TKT024 ta TKT024EXT (muB. Posnin
4.8) BcTaHOBHUB, L0 MAalLiEHTH MaloTh ab0 MicceHc-MyTalito, adbo dpeiimiuidT/HoHceHc-MyTauio. [Ticns
105 TH:KHIB 3acTOCYBaHHs iaypeyibdasy aHi CTaTyC aHTHTLI, aHl FeHOTHIT He BIUIMHYJ/IH Ha 3MEHILIEHHS
pO3MipiB NeYiHKK Ta cene3iHKH, MPOHAEHY BiACTaHb Mix Yyac 6-XBHIMHHOIO TecTy Xoapbu abo dopcoBany
JKUTTEBY EMHICTh JlereHiB. TlamieHTH, SKi Manu MO3UTHBHHUH pe3y/IbTaT TECTY Ha aHTUTLNA,
JEMOHCTPYBA/IM MEHLIE 3MEHIIEHHs PiBHA IJ1iKO3aMiHOIIIKaHIB y ceyi, Hi% naiieHTH 3 HeraTHBHHUM
pe3ynbTaToM TecTy Ha aHTHTiIa. JloBrocTpokoBi edekTH MOsSBH aHTUTIN HA KIIHIYHI HACTIAKH
BCTAHOBJIEH] He OyJIH.

Hocrioncennn HGT-ELA-038
lle ©yno BinkpuTe, GaraToleHTPOBe NOCIKeHHs B OAHIH rpymi i3 3acTocyBaHHAM 1H(Y3iH
inypeynbdasu xnonuynkam i3 cHHApoMoM XaHTepa BikoM Bil 16 micsuiB 10 7,5 poky.

JlixyBanns ixypcynbdasoro 3abesneuno Maiike 60 % 3HMKEHHS NOKa3HUKa IIIiko3aMiHOITIKaHIB y ceyi
1 CKOpOUEHHsI pO3MIpiB IEUiHKH Ta CeNe3iHKH: pe3yNbTaTh LbOro J0CHiKeHHs Ta nocnimkenns TKT024
Oyu NOpPIBHAHI.

3MeHIIEeHHs LMX NapaMeTpiB CIoCTepiraan Ha THXKHI 18 1 NpoIOBKyBalu criocTepiraTh Ha THXKHI 53.
INanienTH, y AKMX 3’ABUBCS BUCOKMH TUTP aHTHTIN, IeMOHCTPYBaH cnabiiy BianoBias Ha i
3a OLIIHKOK MOKa3HMKA IJ1iKO3aMiHOIIIKaHiB y cedi Ta 3a OLIHKOIO PO3MipiB NeYiHKH Ta ¢
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IauienTiB k1acudikyBaau 3a TaKHMH rpynamu: MicceHc-myTattis (13), nosra aenenis/3naune
peapanKyBanHs (8) ta ppeiminibT-MyTauii/myTauii caifty cninaiicunry (5). OauH nauienT He 6y
KnacuiKOBaHMIA.

['enoTun nosHa Aenenis/3Hayne peapatwKyBaHHs reHa HalyacTille 0B A3yBalH 3 NOSBOI BHCOKHX
TUTPIB aHTHTL Ta HEHTPaIi3yrouMX aHTHTII 10 iypeyabdasu, i nalieHTH 3 TAKMM FeHOTHIIOM
HaHIMOBIPHIllle IEMOHCTPYIOTH CTPUMAHY BIANOBIAL HA JIKAPCHKMIA 3aci0. OiHAK HEMOXKIIMBO TOYHO
NPOrHO3YBATH OKPeMY KJIiHIYHY BiANOBIAb Ha OCHOBI BiANOBiAi aHTHTLI a00 reHoTUITY.

Hemae x1iHIYHHX JaHMX, SKi JEMOHCTPYIOT MepEBari 3 TOYKU 30pY HEBPOJIOITYHHX MPOSBIB
3aXBOPIOBAHHSI.

Lleit npenapat 3apeecTpoBaHyii 3a NpoLeypoto "BUHATKOBI o6cTaBiiu".Lle 03Hadae, 110 Yepes piaKicTs
uiei XBopoGH 6yj10 HEMOKIIMBO OTPHMATH MOBHY iH(pOpMAaLiKO Npo ueil mpenapar.

€Bponeiicbka areH1is 3 JikapchKHX 3aco0iB OPOKy Oyae po3risaati 6yab-aKy HOBY iHdopMallilo, fka
CTOCYETBCs NIPenapary, i s KOpoTKa XapaKTepHCTHKa JiKapchKoro 3acoly Oy/e OHOBIIOBATHCH Y Mipy
HeoOXiHOCTI.

5.2 ®apmakokiHeTHKa

llornuuanng igypeyibhasu onocepeKoBaHe CeeKTHBHIM 3B’ S3yBaHHAM 3 PELENTOpaMH MaHHO030-6-
¢docdaty. [Ticns inTepHanizanii KIITHHAMH BOHA JIOKAi3Ye€ThCsl B KIIITHHHUX JTi30COMax, THM CAMHM
oOMexyroun posnosinenHs Oinka. Jlerpagauis iypcyibhasy BinbyBaeTbes IUISXOM J100pe 3p03yMiTux
MeXaHi3MiB O1IKOBOro riipoi3zy 3 yTBOPEHHAM HEBENTUKHX MEeNTHIHUX 3aJIMIIKIB i aMIHOKHMCIIOT, OTIKeE,
nopyuieHHs (QyHKIT HUpPOK a0o MedyiHKH He BIUIHBAE Ha (apMaKOKiHEeTHYHI napaMeTpy iaypcynbdasy.

(apMaKOKIHETH4HI NapaMeTpH, BU3Ha4eHi Ha TWkHi | pocrimkers TKT024 (rpyna 3acTocyBaHHs
npenapaty y 103i 0,5 mr/kr Ha Tikaens) Ta HGT-ELA-038 npescrasieHo y nojanux HHxK4e TabauIgx
BI/INOBI/IHO 10 BiKy Ta MacH Tina.

Tadanus 3. @apmakokiHeTH4HI NapaMeTpH y THAZeHb 1 BiANoBiaHo 10 BiKy: nocaiixKeHHs
TKT024 Ta HGT-ELA-038

Jlocaigxmenus

HGT-ELA-038 TKT024

Bik (pokn) 1,4-7.5 5-11 12-18 >18
(n=27) (n=11) (n=8) (n=9)

Cinax (MKI/Mi1) 1,3+0,8 1,6 £0,7 1,4 £0,3 1,940,5
cepesHe = SD
AUC 2243 +76.9 238 +103.7 196 + 40,5 262 + 74,5
(xB*MKr/™MIT)
cepeane = SD
Knipene (mi/xs/kr) 2,4+0,7 27+1.3 2.84£0.7 22+0,7
cepenne = SD
V. (Ma/kr) 394 + 423 217 +£109 184 + 38
cepenHe = SD

Baru; fAK I0Ka3aHo B HWJKUeHaBeAeH 1 Tabani:
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Tadanun 4. GapmakoxkineTHyHi napaMeTpH Ha THKHI 1 BianoBiaHo 10 Macu Tina: AocaiIzKeHHs
TKTO024 ta HGT-ELA-038

Maca Ttina (kr) <20 >20Ta<30 > 30 ta <40 >40Ta <50 54,2%
(n=17) (n=18) (n=9) (n=5) (n=6)

Cmax (MKT/MIT) 1,2+0,3 1,5 €10 1,7+0,4 1,707 17007

cepenne £ SD

AUC . 206,2 + 33,9 2343 £103,0 | 231,1+681,0 | 260,2+113,8 | 251,3+86,2

(XxB*MKT/MIT)

Kniperc 2,5+£0,5 2,6+1,1 2,4+0,6 2,4+1,0 24+1,1

(MI1/XB/KT)

cepeane £ SD

Vs (MA/KT) 321+ 105 397 + 528 171 £ 52 160 + 59 181 + 34

binbw BHCOKMA 00’€M po3nofiny B piBHOBaXHOMY cTaHi (VsSs) cmocTepirain y rpynax 3 MEHIIOK Macor

Tina.

3aranoM 3anexHo Bij Biky ado MacH Tila He BUABJICHO O4YEBMIHOI TeHaeHuUiT a0 3 Touku 30py
CHCTEMHOT0 BILTHBY, ab0 3 TOUKH 30py MIBHIKOCTI KIIIpEHCY.

5,3 Joxainiuni aani mono 6e3nexu npenapary

Jlani IOKTIHIYHUX JOCIiIKeHb, OTPHMaHi Ha OCHOBI TPAIMLIMHUX J0C/iKeHb (hapMakoIoriyHof
Ge3rexH, TOKCHYHOCTI 0IHOPA30BOi I03H, TOKCHYHOCTI OaraTopa3oBHX /103, TOKCHKOIOT4HOTO
JOCTILKEHHS PernpoayKilii, PO3BUTKY Ta 3alUliHIOBAJIBHOT 3[aTHOCTI CaMILiB, HE BUSBIIAIOTH 0COBJIMBOT
Hebe3neKkH A1 MOAMHH.

JlocnipkenHs Ha TBApUHAX He BKa3yrOTh HAa MPAMMI UM HEeNPSAMMHN LUK UTHBHIT BIUTHB HA BaTiTHICTS,
eMOpioHabHUH/DeTanbHUH PO3BUTOK, OJIOTH YH MIOCTHATAILHHH PO3BHTOK.

Jlani, oTpMMaHi mia yac JOCHiKeHb Ha TBapHHAX, MiATBEPAMIIH EKCKPELto iaypeyibhasn y rpyiHe

MOJIOKO.
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6. ®APMAKOJIOI'TYHI BJACTUBOCTI

6,1 Ilepenix nonoMiZKHHX pe4yoBHH

[Tomicop6at 20

Harpito x1opun

Harpiro rizpodocdary renrtarigpar
Hartpito aurizpodocdary MoHoriApaT
Bona nns in’exuiit

6,2 HecymicuicTs
Lleii npenapat He MOJKHA 3MILITYBATH 3 IHIIMMH MpenapaTaMi, Kpim 3azHauenux y Poszini 6.6.
6.3 Tepmin npuaaTHocTi

3 poku
Ximiuna Ta ¢iznuna crablisHicTs y npoeci BHUKOpHCTaHHS 0y1a MpoAeMOHCTPOBAHA YIIPOIOBXK 8 rofMH
npu Temrepatypi 25 °C.

[Ticns po3eeieHHA

3 Touku 30py MikpoOionoriunHoi Ge3nekn, po3BeleHHl Npenapar niaisrae HeraifHoMy 3acTOCYBaHHIO.
Slkmo npenapatr He OyB 3acTOCOBaHMiI HeraifHO, CTPOKM Ta YMOBHM 30epiraHHsi IPUIOTOBIEHOrO
npenapary 10 HOro 3acTOCYBaHHS € BiJNOBIJANBHICTIO KOPUCTYBaua i He MOXKYTh MepeBHLIyBaTH 24
FOIMHH NPy TeMmepatypi Bix 2 jo 8°C.

6,4 OcobdauBi BKa3iBKH 11010 30epiranns

36epiratu y xonomunsHuKy (2°C — 8°C).

He 3amopoxyBaTH.

YMmoBy 30epiraHHs micis po3BefieHHs JikapchKoro 3aco0y auB. y Po3ain 6.3.
6.5 Xapakrep i BMiCT YIaKOBKH

®nakon 5 mMa (ckno tuny 1) 3 npobkoto (hropkaydyk, MOKpHTHI GyTHIKAYTyKOM), OIHOPA30BHi
YIUIILHIOBAY Ta CHHIl BiakuaHuit koBnavok. Koxxen (prnakon MicTHTB 3 M KOHUEHTPATY JUIA PO3YHHY
JUns iH'eKIii.

ITo 1, 4 1 10 dnakoniB B kapToHHI kKopobui. ¥V npoaasxy MOxKyTh OYTH He BCi pO3MIPH YIaKOBOK.
6.6  Ocob.MBi BKa3iBKH 11010 YTH/II3a1il TA iHIIOr0 BHKOPHCTAHHS

Koxen (nakon 3 npenapatom Enanpasa npu3HayeHHid TiTbKH 1S OZIHOPA30BOr0 BUKOPUCTAHHS i
MICTHTB 6 MT iZypcynbdaszu y 3 mi po3unHy. Enanpasa npusHayeHa JUis BHYTPILIHBOBEHHOT |

Kpa;
nepen iH(y3iHHUM 3acTOCYBaHHAM Mae OyTH po3Be/ieHa Y PO3UMHI HATPiO XIopuay 9 Mr/ &‘2‘% ;“La
PexomeHyeTbCs BBOIMTH 3arajibHuii 06°eM iHby3i, BHKOPHCTOBYIOUH niHiiHKI GineTp ma&?efpom\#, o)
nop 0,2 mxm. Enanpa3sy He MoHa BBOJIMTH OHOYACHO 3 IHLIMMU NpenapataMu B iH}y: : prﬁﬁ] \_‘v

- KinekicTs drakoHnis, ski noTpibHO pO3BOAWTH, MOBHHHA BU3HAYATHCH 1HIAMUBIIY

Oy, ff:*-f
MiZicTaBi MacH Tijla Mali€HTa Ta peKOMeHA0BaHol 103K 0,5 MI/Kr.




202

- He 3acTocoByfiTe npenapart, AKIIO0 po34uH y drakoHax 3MiHHB Konip abo MpH HasgsBHOCTI
TBEPJMX YACTHHOK. He cTpyliyBaT po3umH.

- Habepire pospaxosanuii 06’em npenapaty Enanpasa 3 BianosijHoT KinbkocTi GpaakoHis.

- PozgesiiTh 3aransHuii o0csar npenaparty Enanpasa, sikuit HeoOxiano Bectu, y 100 mu pozumnny
xnopuay Hatpito 9 mr/mi (0,9 %) ans indysii. Heobxinno norpumysaTucs obepexHocTi 1
3abe3neyeHHs CTePUIILHOCTI MPHUIOTOBAHUX PO3UMHIB, OCKiIbKK Enanpasza He MiCTHTL KOHCEPBAaHTIB
abo OakTepiocTaTHYHOrO areHTy; HeoOXIIHO JOTPHMYBATHCS acenTHKU. Oppasy micis po3BeaeHHs
po3uHH 00epeKHO NepeMilllylOTh, ajle He CTPYLIYIOTh.

Bynp-sikuii HeBUKOpHCTaHUH JTiKapchbKui 3acib Mae OyTH yTHII30BaHHH BIAMOBIIHO 1O MiCLIEBUX BUMOT.

7 BJIACHUK PEECTPAIIIMHOTO MMOCBITYEHHS
Hladiep Xptomen Jlxenerik Tepanic Ab (Shire Human Genetic Therapies AB)
Bacararan 7

11120 Ctokronsm
o Ulsenis /-

8.  HOMEP(-M) PEECTPAIUITHUX MOCBITYEHD

EU/1/06/365/001-003

9. JIATA PEECTPALUI/IEPEPEECTPALLT

Jara nepiuoi peectpauii: 8 ciuns 2007
Jlata octanHboi nepepeectpatii: 9 Bepecus 2016

10.  JIATA OCTAHHBOTI' O NEPETJIAQY TEKCTY

JeranbHa indopmallis 1po Lei npenapar 4ocTynHa Ha Beb-caiiTi €BporneiichbKol areHuil 3 JikapchbKux
3aco0iB: http://www.ema.europa.eu.




